
lVotør SYl b
'2q/l

/l -l oo.

/q (,8

r *"' t,

'
'?

-t

,4- l

l
.n

t
1,,

,\-

.t ..;.-'.6'

DiuisovEXPORT

twoToKoy PRAHA
CZECHOSLOVAKIA

JAWA 5OO DT I89O

pt ocHoDRÅZxi t'r oTocYKl,
MOTOUT{KJr ÅJtfl TPEKOBbIX rOHOK

SPEEDWAY MOTORCYCTE

FLACH BA H N-R EN NMASCHIN E

tNSTRUKENi rNlZ«a
r4H CTPynqUfl II O OBcry]fi r[ BAH mK)
OPERATORS MANUAL
INSTRUKTIONSBUCH

SEzNAM NÅu RADN icir,sou 6Åsri
CIIUC OH SATIACHbIX TIÅCTEfl

"LIST OF SPARE PARTS
E RATZTEI L. VERZ E I CHN IS

Arne

:JAIflA



OBSAH

I. POPIS A NÅVOD K OBSLUZE

1. Technick6 ridaje
2. Popis motocyklu
3. Uvedeni do provozu .

4. Sellzeni karburåtoru
5. Seiizeni spojky
6. Nastaveni pledstihu zapalovåni
7. Mazåri motoru

II. DEMoNTÅZ A MONTÅZ MOTORU

1- Hlava
2. V6lec a plst
3. Klikovf mechanismus
4. Rozvodovf mechanismus
5. Mazåni
6. PIealloha
7. Råm
8. Spojka

III. INSTR.UKCNI OBRÅZKY

IV.SEZNAM NÅHRADNICH SOUCÅSTT

C OAE P )KA H I,IE

L O nI,lCAHLI E t4 TIHCTpyKIIøfl UO OECJTy,I(nBAHt4 TO

7
n

I
B

I
I

B

I
I
3

I
I
I
Ifi

l. Texrzqecxze rarrnrre
2. Ouncanue Moroqlrrora
3. BgeÅesae a sr(c[nyara.qlno
4. Pery;lrponx4 xap6roparopa
5. Pr'rynlrporxa c4enJIeHI{.E

6. Pery:izporxa otrepexeuuf 3a>Kvlta:ll'ttfr.

t0
l0
10

ll
11

11

1t

11

t2
12

1.2

12

t2
7?.

13

7. CMagra lrBurareJrt

II.,4EMOHTA)I( U MOHTA}I( ÅB}ITATEJIfl

1. I'oJroaxa

2. llu;r.r:gp r,r rroplrerrr
3. I(puaourznrufi Me.ra:rusr'r
4. Pacnpege.nzrenrnrrir MexarrnsM

5. Cuasxa
6. Ilpouexyrouurr
7. Pava
8. Cqeuesze

III. PUCYHKlI

ffi. CIII4COK

b. øaa

iI

3AIIACHI;TX qACTEIA



I.

CONTENTS

DESCRIPTION AND
OPERATION

1. Technical data

INSTRUCTIONS EOR

2. Description of the speedway motorcycle '

3. Putting into operation
4, Adjustment of the carburettor oof the e:rgine

5. Adjustment ol the clutch .

6. Adjustment of the iSnition advance of the engine '
7, Lubricatio of the engine

UNASSEMBLY

1. Cylinder head

AND ASSEMBLY OF THE ENGINE

2. Cylinder barrel and Pistol.r
3. Crankshaft mechanism
4. Timing Sear mechanism
5. Lubrication
6. Layshalt
7. Frame
8. Clutch

INSTRUCTIVE II,LUSTRATIONS

LIST OE SPARE PARTS

INHALT

. I. BESCHREIBUNG UNII BEDIENUNGSANLEITUNG

1. Technische Angaben
2. Beschreibung des Motorrads
3. Inbetriebsetzung
4. Einstellung des Vergasers
5. Kupplungeinstellung
6. Einstellung dgr Vorztindung
7. Schmierung des Motors

II. DEMONTAGE

1. ZylinderkoPf

UND MONTAGE DET MOTORS

2. Zylinder und Kolbe;r
3. Kurbelmechanismus
4. Nockenwellen-Mechanismus
5. Schmieren
6. Vorgelege
7. Rahmen
8. Kupplung

III. ABBILDUNGEN

IV. ERSATZTEILLISTB

II.

74
L4

15
15

15

15
16

16

16

1.6

16

t7
!7
L7

L7

III.

IV.

1{t

J8
1B

L0

19

19

19

20
20
20

20

20
2'r
2t
2L



pLocHoDRÅzNi MOTOCYKL JAWA 500 DT - 8tt0

MOTO4LlKA Ån.fl TpEKOBOTz f OHKI4 .rIBA 500ÅT - 890

SpEEDWAY MOTORCYCLE IAWA 500 DT - 8S0

FLACHBAHN-MOTORRAD IAWA 500 DT - Bg0

*vad.
-i

'::Il

i.r.
:\.



I. DESCRIPTION AND INSTRUCTIONS FOR OPERATI ON

1. TECHNICAL DATA

Engine

Bore

Stroke
Capacity
Maximum output of 

"nrtno 
. . . .

Maximum revolutions
Complession ratio
Carburettor
Ignition
Sparking plug
Ignition advance
Valve clearances with eilgine cold: intake valve

exhaust valve
!'uel used
Lubricating oil
Primary transmission by lueans oi chain U2', X51L6,, .

Secondary transmission by means of chain 518,,XU4,,
Overall transmission
Front wheel
Rear wheel
Front wheel
Wheelbase

sprinSing stroke

Ground clearance
Width of handlebars
Height of saddle from ground
Weight of vehicle
Capacity of fuel tank
Capacity of lubricating oil tank

2. DESCRIPTION OF THE
MOTORCYCLE

The speedway motorcycle IAWA 500 DT-890 has
been designed for dirt track or sand track speedway
work 400 to 600 metres or 1,310 to 1,970 feet long.
Frame of the machine is welded from steel tubes, the
middle and rear parts are bolted together and rein-
forced against twisting by mean sol a stiffener. The
front fork is telescopic, its springing travel being
50 mm or 1.968 ins. The rear wheel is a fixed, non-
sprung one. The steering head column is mounted in
bushes. The fuel tank is elastic-mounted.

The engine is a vertically mounted single-cylinder
with overhead valves, capacity 500 cc or 30,51 cu. ins.,
air-cooled. The oil sumps, cylinder head and the cyl-
inder barrel are made of aluminium alloy, the cylinder
liner is made from the special alloy. The valve seats
are pressed into the cylinder head in hot state.
Cams are mounted high in the oil sump, short push-
rods are made of duraluminium with pressed end
pieces. Rockers are mounted in duraluminium bushes.
The valves are inclined at the angle of 60 o, their

f-our-stroke, single-cylinder
OHV system, air-cooled.
88 mm or 3.464 ins.
81.7 mm or 3.216 ins.
497 cc
50 HP
8.000 r. p. m.
I :'J,4

ventu dia, 35 mm or 1.378 ins
nragneto LUCAS or PAL
Lodge RL 49 RL 50 or PAL S 14L-15-17
42"

0.1 rnm or .0393 ins.
0,15 mm or .059 ins.
nethylalcohol
ricinus oil; Castrol R SAE 40
2.L-2.75
3.65-3.75
7.6+10.3
2.75-23
3.5-19

50 mm or 1.968 ins.
1325 mm or 52 ins.

100 mm or 3.937 ins.
900 mm or 35.43 ins.
730 mm or 28.74 ins.

83 kgs or 182.98 lbs.
2 Lit. or .44 imp. gals.
5 lit. or.1099 imp. gals.

springs are of the coil type, two for each valve. The
main and connecting rod big end bearings are roller
type with duraluminium retainers. The piston is for.
ged from light alloy and provided with three piston
rings. Lubrication of the engine is of the loss type.
The oil pump is double and delivers pressure oil into
the crankshaft mechanism and into the rocker
bushes, the flowing-down oil lubricates the valves anrl
the timing gear mechanism. Checking the delivered
amount of oil is done through the inspection window
and is adjusted with two adjusting screws, After due
adjustment the screws must be secured in position
with their nuts,

The primary transmission is done with a chain to
Iayshaft. Alteration of the transmission ratio is done
by means of replacing the chain sprocket of the en-
gine, number of teeth L6+21. The clutch is a multi-
plate one, dry, with ferodo plates. The secondary
transmission is carried out by means of chain 5/8,,X
714"; rear chainwheel is exchangeable and proviCed
either with 58 or 60 teeth.

The machine can be supplied with a two-stage gear-
box to special order of the customer.

t4



3. PUTTING THE MACHINE INTO
OPERATION

Prior to starting a new engine or alternatively an
engine that has been out of operation for a prolonged
period, approximately 100 cc of oil must be poured
into the orifice for adjusting valve clearance. Tlris
charge of oil flows around the valve pushrods to valve
tappets and to the cami and is used to lubricate the
valve timing gear for the period in which the oil
pump has not been able to develop sufficient pressure
of oil delivery.

Starting is done etther by pushing the bike or al-
ternatively by rapid revolving the rear wheel manual-
ly, the motorcycle being supported by a stand.

Starting is made easier in that the machine is
"wound", i. e. the rear wheel is turned against the
normal direction of revolving until resistance against
this turning is felt and only then the normal starting
by pushing or manual revolving of the rear wheel is
carried out.

The engine must be warmed up by idling run - in
low revolutions.

4. ADJUSTING THE CARBURETTOR

The carburettor is adjusted in the production works
for methylalcohol of Czechoslovak production. When
using fuel of a different kind as well as in differing
atmospheric conditions, new adjustment is to be done.

In the case of engines using alcohol fuels the high
evaporation heat is used for inside cooling of engines,
especially however, for cooling of the pistons. It is
consequently wrong to adjust the carburettor for poor
mixture as burning through of the piston would
result even during a short ride at full throttle opening.
For this reason it is imperative to start adiusting
from the largest jet to a smaller one, but never vice
versa.

Steps to be taken for adjustment:
The engine is warmed up to working temperature

with the warming-up sparking plug, which is then
replaced with the racing spark plug. Then cover a
prat of speedway at full throttle openin. Then close
throttle rapidly and stop engine Ino idling run
is allowed for this purposel check suitability of the
jet assembled. The comect jet shows in the piston
top slightly moist, with traces of oil, in slight!y
yellowish-gold colour. If the jet mounted is too small
[poor mixtureJ, the piston is dry and greyish; these
characteristic marks are also observed on the sparking
plug. If the jet is large (rich mixture) the topof the
piston as well as the spark plug show traces of fuel.
Having ascertained the correct jet, which forms the
most important part of adjusting the carburettor,
transition of the carburettor is adjusted by means of
the idling run screw. Should this adjustment, i. e. with
the idling run screw be insufficient, adjustment of the
throttle valve recess is to-be done. Rich mlxture --
enlarge recess; poor mixture - exchange for throtfle
valve with smaller recess. The number of throttle
valve indicates the height of recess in tenths of a
millimeter, as carried out by the producers already.

Setting the fuel level.

Fuel level is adjusted in such a way that the lloat
chamber is put to such a level, in which fuel starts to
soak out of the orifices of the carburettor body.
Then Iower the float chamber by approximately 3 mm
or .L18 ins.

Top performance of the engine is only obtained
with carburettor thus adjusted. In order to prevent
a possible burning throuSh of the piston it is recoili-
mended to select a jet one grade larger, thus de-
creasing the output of the engine by only a negligible
degree.

If the throttle valve is exchanged, the order shonld
be placed with the indication of Item No. 517-003

stating the recess size. If this recess of the throttle
valve is not indicated in the order, it will be supplieC
with recess LL0-]-,20.

5. ADIUSTTNG THE CLUTCH

The clutch is a multi-plate one with ferodo plates.
Its correct function depends on correct clutch disen-
gaging. In declutching, the pressure plate must get
appart uniformly from the friction plates, which is
obtained by a uniform tightening ot spring nuts on
the clutch cover. Correct function of the clutch is
checked in that the clutch is disengaged and the rear
wheel is revolved. The wheel must revolve freely anC

effortlessly.

6. ADJUSTING THE IGNITION
ADVANCE

Full performance of the engine depends on the
correct adjustment of itnition advance. The advance
is 42o before T. D. C. of the compression stroke of the
piston. The following preparatory work is to be done
lor adjusting ignition advance: Unscrew lid of magnet,
screw out the inspection hole screw on the l. h. side
half of the oil sump, insert cigarette paper between
the contact points of the contact breaker, clean the
taper of the magnet and the magnet wheel from all
deposits of dirt and fats, turn the flywheel to the gau-
ge mark of ignition advance in such a way, that iL

points to the middle of the opening [at compression
stroke of pistonJ. Then turn the magnet in the direction
of its revolutions until the moment in which cigarette
paper inserted between the contact breaker points

tets released. Then fit the matnet wheel on the taper
and put the timing gears "into drag". Knock the mag-
net wheel on the taper and tighten slightly with nut.
Check correct adjustment of ignition adva[ce and
only then tighten the nut well, Size of contact points
gap of LUCAS magnet equals .3 to .45 rnm or .00118.to
.00177 ins.

'1 r
7. LIJBRICATING THE ENGINE

Lubrication of the engine is of the loss-type, i. e.

oil that passed through the engine does not return
into the oil tank but leaves the unit through the
venting valves. for this reason it is necessary to
check amount of oil in the oil tank even after indi-
vidual heats and of necessary, it must be topped into

15



i4

the oil tank. The oil delivery pump is double, inspec-
tion window serving the purpose of checking amorlnt
of oil delivered into the engine. The outside punrp
supplies oil into the crankshaft mechanism, the seconil
pump delivers oil into the bushes of valve rockers in
the cylinder head. The oil delivery pump is adjusted
in such a way as to ensure, that a larger amount .rf

oil passes into the crankshaft mechanism than into
the cylinder head.

II. UNASSEMBLY AND ASSEM.
BtY OF THE ENGINE

1. CYLINDER HEAD

I'he cylinder' head is to be removed after eaoh teu
races ailproximately. The most important f actor lor
the frequency of renroving cylinder head is the fact,
whether the rider rides in the first or successive pla-
ces. Check length of valve springes, which must not be
shorter than 51.5 rnm or 2.028 ins. Length of the
outside assembled spring should be 37 to 38 mm or
1,.457 to 1.496 ins. In the case of brand-new springs it
is recommended to assemble those of the top tolerated
dimension. In case that valve seat ir the cylinder head
is to be repiaced, the seals are removed as follolvs.
WeId on the edge of the valve seat a nice weld bead
by electric arc - the seat shrinks and gets released.
The repiacing valve seat can be ordered rvith rongh
machining, which is then necessary to be adjusted to
the due overlap - in the intake valve .22 to .25 fiLm
or .0866 to .0984 ins. the exhaust one .20 lo .22 mm
or .0737 to .0866 ins. Fitting of the valve seats is done
at the temperature of the cylinder head in the region
cf 200'C or 392o F. When replacing valve guide check
overlap, which must amount to .04 mm or .00157 ins.
the guide being fitted also with the cylinder head hot.
In machining by milling the intake valve seat should
be 1.2 mm or .0433 ins. wide, the exhaust valve seat
should be 1.3 to 1.5 or .0512 to .0591 ins. wide. The

lop cup of spring.should be replaced with a new or1e

after approximately 25 races. The sparking plug is
assembled in such a way, that the thread of it does

not protrude into the burning space.

In the case of an assembled cylinder head rve a[r:
checking the distance between the valves, the dis-
tance to be minimally 5.5 mm or .2165 ins. Havi[g
duly assembled the cylinder head, check compression
which should be t:14 and corresponds to approxi-
mately 39 cc of compression space Ii. e.2.38 cu. ins.].
The due value is obtained by sealing washers. Furthcr
it is necessary to check the play between valves and
the piston in the topmost position. The accurate
way of gaining this informations is to put a piece of
forming clay into the recess of the piston, smearing
its surface with oil. Then assemble the cylinder head
and revolve slowly the engine by at least two com-
plete revolutions. Then remove the cylinder head and
measure the forming clay imprint - in its thin-
nest spot it must not be thinner than 2 mm or
.0787 ins.

2. CYLINDER BARREL AND PISTON

The cylinder liner is to be replaced with a new
one after one or trvo re-bores, which are done per
.25 mm or .00984 ins., the bore tolerance being *0.01.

0.

For the purpose of these rebores we are supplying
both pistons and piston rings. The cylinder liner is

removed in that the cylinder barrel is warmed and the
liner falls off. In the same way assembly of the cy-
linder liner is done. New liners are have bores

for honing. The sealing gasket oI cylinder hea:l

must be annealed after two or three unassemblied. In
exchanging the piston the gudgeon pin must be slide-
fitting, the top piston ring is a chromium plated one,

and it is fitted with the marking up'*'ards, the seco[d

triston ring being a stendard compression ring, the
third one an oil control one.

3. CBANKSHAFT MECHANISM

Assernbly oI the crankshaft mechanism is recom-
meded to be done in the production \ryorks or in ån

expert workshop. For pressirg together the crankshaft
1.4 mm or .0551 ins. are lelt at one side of the taper.
This overlap is adjusted by turning the face of the
flywheel. Pressing together is done in dry state -
alt the tapers are thoroughly cleaned from oil and

dirt with technically pure petrol or any other kind of
efficient degreasing medium. Prior to pressing tc-
gether it is necessary to check that the connecting
rod does not "screw" over the crankshaft pin. After
pressing together and tightening nuts of the crank-
shaft pin carry out ballancing on the pin at the fly-
wheel in the tolerance of .01 mm or .00394 ins.

Axial play of the crankshaft mechanism in the
crankcase equals .6 to 1 mm or .236 to .394 ins.

Rollers used:
Cranskhaft mechanism

dia6 -0.002X B -14pcs
+0

diaO -0.002X 6 -14Pcs+0
Main bearings

dia 6.35 - 0.002 X 12.7 - 40 Pcs
+0

The new execution of the crankshaft mechanistn is

provided with a cylindrical connecting rod iournal.
Pressing and aligning of the connecting rod is per-
formed in. a similar way to that used in the previorjs

execution. Pricir to pressing the conrod iournal it is

necessåry to check that there ls an overlap of at
least 0.09 mm.

4. TIMING GEAR MECHANISM

The timing gears are marked with gauge marks. The

small timing Sear is provided with a marked Sroove
for key and one tooth.

For the purpose of exchanging the cams the values
of timing are indicated. The intake valve opens 57 to
61o before T. D. C. and closes B0 to 88" after the
B. D. C. Exhausting valve opens 94 to 100'before the

16



B. D. C. and closes 42 to 47'after the T, D. C. These
values are to be measured at the play of the intake
valve 0.1 mm or .003937 ins. and of the ex-haust valve
play 0,15 mm or .0059 ins., and at the valve strol(e
0.05 mm or .00197 ins. as ascertained by means of
an indicator at the top cup of the valve spring. In
the course of exchanging valve tappet or of its guide,
it is necessary to lubricate the thread of the tapper
with oil to prevent seizing in thread.

5. LUBRICATION
Having unassembled the oil delivery pump check

pistons and worm gear for wear. Worn ports must be
replaced with new ones from time to time. In the
course of assembly work keep everything cerefully
clean and seal screws with paint to ensure joints
air tight.

It is recommended to make use of ricinus oil or oil
CASTROL R SAE 40o. The disadvantage of the latter
is its vegetable origin, in consequence of which it
forms acids with time, damaging surface of compo-
nents. For this reason it is necessary to carry out
cleaning of the engine, especially if the machine is
not to be used for a prolonged time.

6. LAYSHAET
The layshaft does not require any special servicing

but for lubricating the ball bearings with consistent
grease (petroleum jelly).

7. FRAME
In the case of a new machine it is necessary to

tighten aII the screws and nuts after the initial sev-

eral races as well as wheel nipples. The steering
head and the front telescopic fork is to be lubricated
with grease. Ball bearings of wheels are lubricated
approximately twice per year. The transmission chains,
both the primary and the secondary one should always
be correctly tensioned. After each race be sure to
remove the primary chain, wash it thoroughly and
lubricate in warm bath ot oil with graphite. The rapid
action throttle valve operating twistgrip is to be aC-

justed in such a way that with the Srip released, the
throttle valve of the carburettor is completely ciosed.

When the racing season has ended it is necessary
to drain and clean the fuel tank, all the taps as well
as the carburettor in order to prevent methylalcoh'rl
to soak-in water and to prevent corrosion of alumi-
nium parts as well. At the beginning of a new racing
season it is recommended to check all these parts ce-

refully and clean them if necessary.

8. CI,UTCH

Check pins in the hub for tightness. The loosenetl
ones must be tightened well and secured by riveting.
Further check the riveted joint of plates cage to the
chainwheel. The bent steel plates and the broken
ferodo plates must be replaced with new ones. When
assembling, the clutch hub must fit by its entire area
on the taper of the shaft; it musts not rest on the key.
The taper faces must be carefully degreased with
technically pure petrol. The clutch bearing should be

slightly lubricated with grease. The ferodo plates
must not be greasy.

In the clutch of new execution, the hub is moun-
ted in grooves.

Transmission DT
Bayshaft 16 teeth Clutch 44 teeth

§U'heel of motocycle L6 L7 l8 l9 20 21

Chainwheel 60 58 60 58 60 58 60

8r6

58 60lrt 60 58

Transmission l0r4 9'9 9rg 913 9'l 8r8 814 8'2 7'9 7,85 715

t7



@:

'=N

o>

;E

o
E:

6Y
o
o5

N

-;:o
trr
!o

ll

!!

E€

o

o
o

o

o

o

6
q
p

o
o
z

I

d

!o

ri

22



obr. 3 Kontrola Piedstihu

Fjg.3 - Checking the ignition adVance
Abb.3 - Kontrolle der Vorziindung

otlr.4 - Olejov6 aerpadlo. sefizovaci §rouby

Fig.4 - Oil delivery pump, adjusting screw
Abb.,l - 6tpumpe, Regelschrauben

,i

23



0br.5 - Seiizovåni spojky

Fig.5 - Adjustint rhe clurch
Abb 5 - Einstellung der Kupplung

Obr.6 - Kontrola ventilov€ ville spårovou merkou

Fit.6 - Checkint the valve play by means oi a feeler taugeAbb.6 - Xontrolle des Ventilspiels mittel's Spaltlehre

24



JAWA 500 DT - ggo
SEZNAM NÅHRADNICH DILU

Pfi objednåvce nåhradnich soudåsti nutno udat nå-
zev soudåsti, dislo a vfrobni rok motocyklu.

Vfrobni podnik JAWA, Tfnec n/S.-Divisov, vyhrazrrje
si pråvo v zåjmu vfvoje provådEt zmEny, kter6 bucte
povazovat za fideln6 v zåjmu zvf§eni vfkonu a zlepse-
ni jizdnfch vlastnosti, nebo z jinfch hledisek, pii dc
drZeni podstatnyah znakfi tohoto typu.

LIST OF SPARE PARTS

When ordering spare parts be srlre to indicate the
name of the spare parts required, the series number
and year of production of the machine.

The production work JAWA Tfnec n7'S.-Divisov reser-
ve the*right for themselves to carry out alterations in
the interest of development, which would be conside-
red useful by them for the purpose of increasing the
output of the engine and improving the roadholding
qualities or from any other aspect. At the same time
the principal, basic characteristics of this type will
naturally be adhered to.

C[øCOK 3AIIACHT,IX TIACTEIZ 
I

B eaxage 3a[acgbrx .racrefi Eeo6xor,rrMo yrasarb:

IIa14MeHOBaHIre qaCTL, EOMep !I rOÅ Bbrrrycxa MoTorIlrKJra.

3aeog .._ .flaa, Trureq nfC - ÅusutnoB ocra.EUr.Eer 3a co-

6ori npano, B r,rHTepecax pagr.urvrs,t BHoc[TE rrgMeHeHø.E,

cq[TaeMbre lru 4elecoo6pagu6rMrr c roqr(rr sperxff [oB6rrle-
Hø,I MOTTIHOCTT-r I,I yryqureHøfi xoÅoBbrx KaqecTB vrnyt c Åpy-
rr4 x ToqeK 3Pe:r.rfi, npr4 BbrÅepxllIB:lIlr.rfi rJraB]rLrx xapaxre-
pracTI,IK gTOrO TøIIa TOIIOqHOTO MOTOU],IKJIa .

g. ERS AT ZT EIL-VERZEICHNIS

Bei Bestellung von Ersatzbestandteilen ist die Be-
nennung des Teils, Nummer und das Herstellungsjahr
der Motorrads mitanzuftihren.

Das Herstellerwerk JAWA, T,fnec n/S.-Divisov behålt
sich im Augenmerk auf die Entwicklung der Motor
radtechnik das Recht vor, etwaige Ånderungen zrr
treffen, die im Interesse einer Leistungssteigerung
und Verbesserung der Fahreigenschaften liegen oder
aus anderen GrUnden fiir zrveckmåRig gehalten wer-
den, und zwar unter Einhaltung aller wesentlichell
Merkmale dieser Type.

25



zAKLADNI ROZDETENI
PRINCIPAL ASSEMBLY GROUPS

:§
iT.
|ii

OC HOBHO E PA CiIPEÅEJIEHI4 E

GRUNDAUETEILUNG

OJ

tq

ø

k

O

!(o

dp,Ø
o

dSE>

()o
o
o

\(d

\d(!
>oo æYrcll3l
§1 DOn

o!

N
oø
L
o)
.o

L
!o
O'i
zøF

a,Øa

ookE
td ,o

Åc
4q6

idq

E{'å
, >^or
rX'
:>d
;)!\uztux
Irl

ilNo

§.
§to
si,:'.

\,

ir

t
i.
li
I

l',
t-
t.
t:t:

26



ZAKLADNI ROZDELENI

V katalogu nåhradnich dilt znadi prvni dislo:
6 - plochodråZni motocykl JAWA 500 DT-890

Nåsledujici dvojdisli:

OCHOBHbIE YKA3ATEJIø

B xara;rore ganacrblx uactefi nepsrtri norrep o6osna.rae:::

6 - rqoncqøx.r Ån.E rpe(oBblx ronox .flsa 500 ÅT 890

C.ne.uyrouløe .qBe qilippu:

11 - raprep ÅErfirarem
12 - xpunouøur*tå MexanusM

13 - roJrosxa

14 - qulunap
15 - pacnpege.renøe

i.6 - sax[ra,Er.re

17 - xap6oparop
18 - cr'raexa

21 - npouexytounurå nan

22 - aøyxcry[eusqaraE
xopo6xa [epeÅaq

23 - cgenrerrre
31 -. pana

32 - rpxserrre ulrrrbr

33 - ce.qro

34 - :'l.acrsjitofi 6ax

35 - tonnr,rsEufi 6ax

41 - nepeanrfi BrrJrKa

42 - pytrr yupaBneirvfi

r4 Tpocltr<lr 6oyÅeHou

51 - uepe.Euee xoJleco

52 - aagnee xoaeco

61 - cgo6oÅELre qacrlr

610-000 Åszrareas * uog. 1

620-000 flepesaur nos. 2

L1 - motorovå skiii
12 - klikov6 ristroji
13 - hlava
14 - våIec
15 - rozvod
L6 - zapalovåni
17 - karburåtor
18 - mazåni

23 - spojka
22 - dvoustupilovå pievodovå skfifi
21 - piedloha

31 - råm
32 - blatniky
33 - sedlo
34 - nådrZ oleje
35 - nådrZ paliva

41 - piedni vidlice
42-fiditkaabovdeny
51 - piedni kolo
52 - zadni kolo
61 - voln€ dily

610-000 Motor
po]. 1

620-000 Plevocly
pol. 2

630-000 Råm fplnf
pol' 

-1

640-000 Ovlådåni vozidla
pol. 4

650-000 Kola
pol. 5

610-000 Engine
Group 1

620-000 Transmission

Na piåni zåkaznika mriZeme montovat dvoustupf,o.
vou pievodovou skfif,.

PRINCIPAL ASSEMBLY GROUPS

In the present catalogue oI spare parts the first
figure of each item, i. e. 6 denominates the speedway
motorcycle lawa 500 DT-890

The following two figures indicate as follows:

flo xeaagurc gaKagrrlrKa - MoxeM rrocraBr,ITb MoroqlrxJl

c ycrauoBJreHrofi Åayxctynensratofi xopo6xoti nepegav.

10. GRUNDAUFTEILUNG

Im Ersatzteil-Katalog bedeutet die erste Nummel .

6 - Ftachbahnmotorrad Jawa 500 DT-890

Folgende Zweinummern:

11 - Motorgehåuse
12 - Kurbelwerk
13 - Zylinderkopf
14 - Zylinder
15 - Nockenwellen-Mechanismus
16 - Ziindung
17 - Vergaser
18 - Schmierung
21 - Vorgelege

(22 - Zweigarrg-
Getriebegehåuse l

23 - Kupplung

630-000 Paua xonnn. nog. 3

640-000 Cøcreua yrpaBrle-

nøx uaurønoft nog. 4

650-000 Koreco nos. 5

610-000 Motor
Pos- 1

620-000 Ubersetzungen
Pos. 2

11 - Crankcase
12 - Crankshaft mechanism
13 - Cylinder head
14 - Cylinder barrel
15 - Timing gear
16 - Ignition system
17 - Carburettor
18 - Lubricating system
21 - Layshaft

[22 - Two-stage gearbox]*]
23 - Clutch

Group 2

27



31 - Frame 31 - Rahmen
32 - Mudguards 630-000 Frame complete 32 - Kotfltigel 630-000 Kompl. Rahmen

33 - Saddle Grorrp 3 33 - Sattel Pos. 3

34 - Oil tank 34 - olbehålter
35 - Fuel tank 35 - KraftstoffbehåIter

41 - Front fork 640-000 Controls of 41 - Vordergabel 640-000 BetåtiSuDg

42 - Handlebars and the vehicle 42 - Lenker und des Fahrzeugs

control cables Group 4 BowdenziiSe Pos. 4

51 - Front wheel 650-000 Wheels 51 - Vorderrad 650'000 Råder

52 - Rear wheel Group 5 52 - Hinterrad Pos. 5

61 - Free spare parts 61 - Lose Teile

*J A two-stage gearbox can be bitted to special order Auf Wunsch des Kunden kann eln ZweiganS-Getrie-

of a customer. begehåuse montiert werden'

20



11. MOTOROVÅ SKRIN
11. GRANKCASE

II. KAPTEP ÅBøTATENf
11. MOTORGEHÅUSE

6__o
'7 r--)I 

-.>J

@- 6

'O-z

fi-,
§-s

_2

30



11. MOTOROVÅ SKnift 1I. KAPTEP NBI,ITATEJIf

PoI. Oznadeni ks

611-201 1

2 6l]--002 1

3 611-003 1

4 611-004 1

5 213-063 4

6 2L7-O72 2

7 2t7-053 2

611-001 1

Pojmenoveni

Motorovå ,skfitr
Vieko odpadu oleje
Sroub M6X40
Sroub MO X 50

§roub MOX15
Matice Mo

Podlozka ø 6

Mo,torovå skiii - star6

Poznåmka

provedeni

*1 611-201
2 6rl-002
3 611-003

4 611-004

5 213-063
6 2ll-073
7 2lr-053

*1 611-001

*1 611-201

2 6t7-OO2
3 6r-1-003

4 611-004

5 213-063

6 2lt-073
7 2LL-053

611-001

flog. O6oana- IIITYx
qerrøe

Hauuesogaxze flPulrevanue

Kaprep LButareJtfr.
Kprrm«a cJrrrBa MacJra

Bo.lrr M 6X40
Eo.rr M 6X50
Eo.rr M6X15
fafixa M 6

lllairla Ø 6

Kaprep rIBrIrareJrE - crapoe

BBIIOJIIICHøC

4

2
n

1

11. CRANKCASE

Item Part No. Pcs

-1 611-201 1

2 6LL-O02 1

3 611-003 l-

4 611-004 1

5 213-063 4

I ZL7-073 2

7 2tL-053 2

*1 611-00i 1

11. MOTORGEHÅUSE

Pos. Benen- Sttick Bezeichnung
nunS

Anmerkung

Motorgehåuse
Deckel des olabfalls
Schraube MGX40
Schraube M6X50
Schraube MOX15
Mutter MB

Unterlagscheibe Ø 6

Mo,torgehåuse - alte Ausfiihrung

Spare part

Engine c,rankcase
Lid of oil discharSe
Screw M6X40
Screw M6X50
Screw MoX15
Nut Mo

Washer diameter 6

Engine crankcase - oriSinal
execution

Note

1

1

1

1

4
t

2

3l



LEVÅ POLOVINA MOTOROVE
SKNTNE
L. H. SIDE CRANKCASE HALT

TIEBAg UOJIOBI4HA KAPTEPA
4BI4rATEJtfl
DES MOTORGEHÅUSES
LINKE HÅLFTE

I
_6

-*7

3

G/

3-@

5--o
+-@

3?



PoI. Oznadeni ks Pojmenovåni Poznåmka floa. O6oara- IIIryr HawMenosarrne flpzrueearrae
IICII14E

1 011-010 1 Levå polovina dodåvå se

. motorovd skfin6 s pos. 611-020 1 611-0i0 L lle»as rrorroBurra
2 2lL-O98 1 Pouzdro hlavniho loZiska xaptepa rB:ør.aretts. rocraBrr.f,errt
3 271-037 1 §roub M6 c nog. 611-020
4 611-014 1 T6lfsko odpadu oleie 2 271-098 1 Brylxa (operruoro

5 611-015 1 Ventilek rorulrrur,Era
6 '511-031 2 Stahovaci §roub vålce 3 21L-037 1 Eo.rr M 6
7 21L-O35 2 Plehoznå matice 4 611-014 1 Kopnyc cnuBa Macrra

I 211-099 1 Sroub 5 611-015 1 Benrz.rr
6 511-031 2 Crsx:toh 6oar uv.nøng,pa

"' 7 2lL-O35 2 Haxølittas. tairxa
8 211-099 1 Eo:rr

Item Part No. Pcs Spare part Note Pos, Benen- Stiick Bezeichnung Ammerkuog
nung

1 .611-010 1 L. h. side half of crankcase supplied
with item 611-020 1 611-010 1 Linke Hålfte des

2 211-098 1 Bush of main bearing Motorgehåuses wird mit Pos.
3 2LL-037 1 Screw MB 611-020 geliefert
4 611-014 1 Body of the oil discharge 2 21L-098 1 Biichse des Hauptlagers
5 511-015 1 Valve 3 2LL-O37 1 Schraube MO

6 511-031 2 Tightening bolt of cylinder 4 BLL-OL4 1 Korper des olabfalls
barrel 5611-0151 Ventil

7 2LL-035 2 Union nut 6 511-031 2 Stiftschraube
8 211-099 1 Screw 7 2LL-O35 2 Uberwurfmutter

I 211-099 1 Schraube

33



PRAVÅ POLOVINA MOTOROVE tIPABA,fl I1 OJIOB[1 HA KAPTEPA

SKRINE ÅBøTATEJIq
R. H. SIDE CRANKCASE HALE RECHTE HÅLFTE

DES MOTORGEHÅUSES

e_.fl
10-_G

.rr-r
12-@

6

,u-@
16

Å

15

II
§-,,-$

5 o
@4 S-a

:l:'

,r

34



Po1. Oznadeni ks

1 611-020 1

2 2tL-098 1

3 217-037 1

4 611-014 1

5 611-015 1

6 511-031 2

7 211-035 2

8 611-028 2

I 211-052 2

10 21L-O53 2

11 2Lt-051 2

t? 2tL-054 2

13 611-033 1,

t4 211-064

Pojmenovåni Poznåmka

Pravå polovina dodåvå se
motorov6 skiinE s pos. 611-010
PouzCro hlavniho loZiska
Sroub M6
TElisko odpadu oleje
Ventilek
Stahovaci §roub vålce
Piehoznå matice
eep vadkov6ho kola
Sroub M6X12
Podlozka Ø 6

Sroub M8X20
PodloZka Ø 8

Destidka rozvodu
Pouzdro (nåhrada do
pol. 13) ø 12 1!7

Stledici kolik
Sroub M5

flos. O6oaxa- lllryx
qEHI,IE

1 611-020 1

2 2Ll-O98 I

'3 2tt-037 I
4 611-014 1

5 611-015 1

6 511-031 2

i 271-035 2

8 611-028 2

9 211-052 2

10 271-053 2

11. 2tt-051, 2

12 211-054 2

13 611-033 1

14 , 2ll-064

15 27t-041 1

16 215-008 2

HarMenosarø: flpuueuanue

Ilpaøat noJronrrHa

KapTepa fiocTaBrfieTcx

c nos. 611-010
Bry;rxa KopeHHoro

NOIIXI4NETAKA

Eorr M 6
Kopnyc crr,rea Maana

BeHrø.nr

Cr.nxrroå 6oar qørøx4pa
HaxqJ,Ha.E raiixa
flaa:q xyrauxoBoro r(oJreca

Eoar M6X12
UJ,aii6a Ø 6

Eoar M 8X20
lllafiia Ø 8

fllacrønxa cøcreMBr

pacnpeÅeneHr.rfl

Bry.lrra (saMeHa sa nos. 13)

ø 72H7
I-[earponousrriå urrulpr
Eo;lr It{ 5

15

16

21L-04I 1

215-008 2

1 611-020 1

2 271-098 1

3 217-037 1

4 611-014 1

5 611-015 1

6 511-031 2

7 27t-035 2

8 611-028 2

I 2tt-052 2

10 211-053 ?,

11 211-051 2

72 2tL-054 2

13 611-033 1

t4. 2]l-064

Item Part No. Pcs Spare pårt Note

R. h. side half of
crankcase Supplied together

with item 611-010
Bush of main bearing
Screw M6
Body of oil discharge
Valve
Tightening bolt of
cylinder barrel
Union nut
Pin of cam wheel
Screw MO X 12

Washer diameter 6

Screw M8X20
Washer diameter 8

Plate of timing gear
Bush (spare part to

Pos. Benen- Stiick Bezeichnung
nung

Aumerkung

1 611-020 1 Rechte Hålfte des

Motorgehauses wird mit Poi.
611-010 gelief(;rt

2 2lL-098 1 Biichse des Hauptlagers
3 2ll-O37 1 Schraube M6

4 611-014 1 Kdrper des olabfalls
5 611-015 1 Ventil
6 511-031 2 Stiftschraube
7 277-035 2 Uberwurfmutter
8 611-028 2 Zapf.en des Nockenrades
I 217-052 2 Schraube M6X12

10 2ll-053 2 Unterlagscheibe Ø 6

11 2Ll-051 2 Schraube M8X20
tZ 2ll-O54 2 Unterlagscheibe Ø 8

13 611-033 1 Steuerungsplatte
14 2lI-064 Biichse lErsatz in Pos. 13)

Ø12H7
15 2ll-041 1 Zentrierstift
1.6 215-008 2 Schraube M5

item 13)
211-041 1 Centering peg
215-008 2 Screw M5

d,ia. 12 Il7
15

16

15



PRAVÅ POLOVINA MOTOROVE SKRiNE
_ NOVE PROVEDENi
R..H. SIDE CRANKCASE HALF NEl.V
EXECUTION

TIPABA.'I IIO JIOBøHA KAPTEPA
ABøfATEJ'I fl - HOBOE BbIfIOr'IHEIII4E
RECHTE HÅLFTE DES MOTORGE.
HAUSES - NEUE AUFUHRUNG

s3
10*--&

*, -$
12'

6

'ls {5I4--@å 
lt ffi-,

I

.J

I
.;

:

i:

5

*----@

.,;$



Pol. Oznadeni ks O6oaua- Illryx
qCHilC

6tt-220 1

211-098 1

211-037 I
611-014 1

611-0i 5 1

511-031 2
217-03J 2

611-028 2

Pojmenovåni Poznåmka

Pravå polovi,na motorov6 skfinE
Pouzdro hlavniho loZiska
Sroub M 6
TElisko odpadu ol,eje
Ventilek
Staho'vaci §roub vålce
Pievlednå matice
eep vadkov6ho kola
Sroub M 6X12
Podlozka ø 6

Sroub M 8X20
Podloika ø I
Destidka rozvodu
Kulidkov6 loZisko 6201
Kuiidkov6 loZisko 6001
Stiedici kolik
Sroub M 5

9 2rr-052 2

l0 2tt-o53 2
11 211-051 2
12 271-054 2
13 617-233 1

14 2tt-264 I

15 217-047 1

16 275-008 2

IIauMenoaaHøe

Tlpauat noJroar,rHa xaprepa ÅBr{-
TATEJI-E

Bry.rxa urarxoro noÅEIllHI,rHa
EomM6
Kopuyc cJrraBa MacJra

K;rauax
Crgxnofi 6olr qrmrrapa
fleperrag:raa raftxa
LIIeftxa pacnpegeaNrearHofi ruec-

TePHTA

6oar M 6X12
Lllairla Ø 6

Eoar M 8X20
Illairda Ø 8

II:racrrlnxa pacnpeÅeneHø tr

lllaprxono.u.ui{ru{ ttx 6201
Illapuxono4urmnzx 600I
IJenrpøpyroqraft unrz<pr

Bunr M 5

IIos.

7 611,-220

2 271-098
s 2LL-O37

4 611,-074

5 611-015
6 511-031
7 217-035
B 611-028
I 2L7-052

10 271-o5s
11 2L1,-051

L2 2L1,-054

13 611-233
L4 271:264

L

I
1

L

1

2
,
2

2

,
2

2

1

1

1

1

,

2

3

4

6

B

15

16

2tt-o41
215-008

Item Part No. Pcs Spare part Nore

L 6L1-220 1 R. H. side crankcase half
2- 211-098 1 Main bearing bush
3 277-037 1 Screw M 6

4 611-01,4 1 Element of oil discharge
5 611-015 1 Valve
6 511-031 2 Cylinder barrel tightening bolt
7 211,-035 2 Union nut
8 611-028 2 Pin of com wheel
I 211-052 2 ScrewM6X12

10 211,-053 2 ,vVasher dia. 6
11 27!-051 2 ScrewMSX20
12 211-054 2 Washer dia. 8

13 611-233 1 Plate of timing
14 271-264 1 Bali bearing 6201

1 Ball bearing 6001
15 2tL-04t 1 Centeri,ng peg
16 215-008 2 Screw M 5

Pos. Benen- StUck Bezeichnung
nung

An.merkung

L 671-220 1 Rechte Hålfte des MotorgehAuses
2 2lL-098 1 Buchse des Hauptlagers
3 21,7-037 1 Schraube M 6

4 671"-Ot4 1 ol-Abfallkcirper
5 611-015 1 Venti,l
6 511-031 2 Zylinder-Klemmschraube
7 21L-035 2 Uberwurfrnutter
8 611-028 2 Bolzen des Nockenwellenrads
I 271-052 2 Schraube M OX1Z

10 211--053 2 Unterlegscheibe ø 6

11 2L1-057 2 Schraube M 8X20
12 211,-054 2 Unterlegscheibe ø 8

13 611-233 1 Plåttchen der Steuerung
L4 211-264 1 Kugellager 6201

1 Kurg,ellager 6001
15 2L1,-047 1 Zentrierstift
16 215-008 2 Schraube M 5

37



VIKO ROZVODU KPbIUIKA PACIPEÅEJII,ITEXI,HOiI
CøCTEMbI

TIMING GEAR COVER STEUERGEHÅUSEDECKEL

38



pol. Oznadeni ks pojmenovåni Pcznåmka Ilog. O6osxa- Illryx HazlreHosasue flprneuanne
qeHIe

1 611-040 1 Viko rozvodu
2 6i_l-041 1 TEsnEni 1 611-040 1 Kpuuxa

3 611-042 6 Sroub M6X22 2 611-041 1 Ynaonrenue

3 6ll-042 6 Eo,'rr M 6X22

Item Part No. Pcs Spare part Note Pos. Benen- stiick Bezeichnung Anmerkung

nung

1 611-040 1 Cover of timing gear

2 6LL-O4L 1 Sealing rinS 1 611-040 1 steuerSehåusedeckel

3 6ll-042 6 Screw M6X22 2 6ll-041 1 Dichtung
3 611-042 6 Schraube MOX22

39



1.2. KLTKOVE USTROII KPøBOIITønHbIIz MEXAHø3M
12. GRANKSHAFT MECHANISM 12. KURBELWERK

767l/l'--i=E=, \
15

O
11'

I
,æ1

.r'

7

I
10

Iffirew/tu
13-§c7 n_a 9-Ell

1B

ffi

16

I

17

I

40



.1 612-2OL 1 Klikovf mechanistnus - nov6

Provedeni
2 612-002 1 Pist Ø 88

3 512-003 1. Chromovanf krouZek Ø 88

4 512-004 1 TEsnici krouZek Ø 8B

5 612-005 1 Stiraci krouZek Ø 88

6 512.006 i- Pistni deP

7 572-007 2 Pojistka
I 212-OlL 2 Klec
g 212-Ot2 40 Veledek Ø 1/t"X1/2"

10 212-013 Distandni podloZka Podle potfel'y

11 612-011 1 TEsnEni
12 212-016 1 P6ro 3

13 272-009 ! PEro 4

1.4 6L2-014 1 Unå§ed ietEzovdho kola
15 612-015 2 Pojistka ietEzov6ho kola
16 612-025 1 Ret6zov6 kolo 21 zubfl

612-017 1 RetEzov6 kolc 16 zubfi
612-C18 1 Retdzov6 kolo 17 zubfi
612-019 1 RetEzov6 kolo 18 zubf,
612-020 1 Ret6zov6 kolo L9 zubfi
612.027 1 RetEzov6 kolo 20 zubfi

17 6t2-022 1 Matice lev6ho dePu

18 612-023 1 Matice Prav6ho dePu

19 6!2-C24 1 Mal6 kolo rozvodu

U potoZky 2, 3, 4, 5 v objednåvce uvedte, jdt-'-li

o rozmEr normålni nebo vfbrusovy, kter, je o 0,25 rnm

vEt§i.

.1 612-001 . 1 Kli'kovt mechenismus

12. KLIKOVE 0SrROlI

Pol. Oznadeni ks Pojmenovåni Poznåmka

12. CRANIKSHAET M ECHANISM

Iten) Part No. Pcs Spare part Notrl

-1 612-20L 1 Grank,shaft mechanism - new

" execution
2 612-002 1 Piston diameter 88

3 512-003 1 Chromium plated piston ring dia. 8u

4 5L2-O04 1 Sealing ring diameter 88

5 612-005 1 OiI control ring diameter 88

6 512-006 1 Gudgeon Pin
7 572-007 2 Circlip
8 212-077 2 CaEe
g 2L2-072 40 Bearing roller dia. 7/4'txt/2"

10 212-073 Spacing washer per requirement
11 612-011 1 Sealing ring
L2 212-OL6 1 Key 3

13 212-009 L KeY 4

14 6L2-O14 1 Driving lug of chainwheel
15 612-075 2 Circlip of chainwheel
16 6\2-025 1 Chain sprocket with 21 teeth

I,2. KP øBO III14II H bIIZ MEXAH I4 3M

IIos. O6osua- lllryx
!IEHI'E

*1 612-201 I

2 612-002 1

3 572-003 1

4 512-004 1

5 612-005 1

6 512-006 1

7 512-007 2
8 212-0ll 2

9 212-012 40

10 272-013

11 612-011 1

72 212-016 1

13 212-009 1

i4 612-014 1

15 612-015 2

16 612-025 I
612-077 1

612-018 1

612-019 1

612-020 1

672-027 1

17 612-022 1

l8 672-023 1

t9 672-024 1

6L2-207

D2 612-002
3 512-003
4 512-004
5 612-005

6 512-006

7 572-007

B 272-077
I 2L2-012

10 212-074

11 672-0L7

12 212-076

13 272-009

74 612-OL4

15 612-015

. Har,rMerosar[e flPøuevanøe

Kpuaourønrruå MexaHI,rgM - Ho-

DOE BbI{IOJHEHI,TC

Ilopurers / 88

Xpouuporazuroe xomqo Ø 88

Yuornurelrnoe xomqo Ø 88

Masrocterlnoe xoatqo Ø 83

flopruneroft na;req

flpe4oxpanrare.nr
K;rsrxa
Ponøx Ø 714"xll2"
.{øcranqaoenas ruafi6a no

saÅo6socrz
Yn:rorgenøe
Illnosxa 3

IIInon«a 4

flosoÅox aBe3Åoilxa
(qernroro xo.reca)

flpeaoxparuneJls 3Be3Åoq«rl

IJenroe Koleco -- 21 sY6æs

IJenrroe xorreco - 16 aY6ren

L{ennoe *or*o I 17 ay6ren

I-!,enuoe KoJreco - 18 sY6ren

I-!,ennoe Korreco - 19 sY6rea

Llenuoe roneco - 20 sY6res

laftxa renoro urtuPx
Iafixa nparoro urrrrPø

Ma;raø pacnpeÅeJlørenbHar

urecrepHrr

Kurbelvnechanismus - neue

Ausftihrung
Kolben Ø BB

Chromring ø BB

Dichtungsring ø 88

Absteifring ø 88

Kolbenzapfen
Sicherung
Kåfig
Rolle Ø r/4'xt/2"
Distanz-Unterla gscheibe

nach Berlari
Dichtung
Keil 3

Keil 4

Mitnehmer des Kettenrades
Sicherung des Kettenrade§

V nosuq-uø 2, 3, 4, 5 B 3axa3e yKasaTE ecnl'I Hyxex pa3'

M3p HopMarbustit, øttu nocne paculnlalporxø, xoroptrir ua

(1.25 r'rr't 6olrrue.
*1 612-001 1 l{przaourrangrrfi tqexanøapt

12. KURBET.WERK

Pos. Benen- Sttick Bezeichnung
nunS

Anmerkung

1

1

1

1

L

2
)

40

1

1

1

1

2

4l



L2. KLIKOVE USTROIi 12. KP14BOIJTøtIH['Ir4 MEXAHI43T{
12. GRANKSHAFT MECHANISM 12. KURBELWERK

I
I

rÅffiIlTGruEM
&r:I.ffi
9-6æ

18

10

M

19

I

..råSii'"''.'ift,
lv-.

I

7

I

L)

T

§

13-§i§;l

7

I

3

17

I

tr

6

I

42



Item Part No. Pcs Spare part Note

612-OL7 1 Chain sprocket with 16 teeth
612-018 1 Chain sprocket with 17 teeth
612-019 1 Chain sprocket with 18 teeth
6L2-O2O 1 Chain sprocket with 19 teeth
612-027 1 Chain sprocket with 20 teeth

L7 672-022 1 Nut of l. h. side journal
18 612-023 1 Nut of r. h. side journal
19 672-024 1 Small wheel of time gear

When ordering items 2, 3, 4, 5, kindly indicate ir
your order rvhether- standard or oversize dimeilsions

are required, the 'oversize being by .25 mm or
.00984 ins. larger.

612-001 1 Crankshaft mechanism

Pos. Benen- Stiick Bezeichnung Anmerkung
nung

t6 512-025 7

6!2-077 L

612-018 1

612-019 L

612-020 1

6L2-021 1

L7 612-022 L

18 6t2-023 1

19 6L2-O24 1

Kettenrad 21Zåhne
Kettenrad 16 Zåhne
Kettenrad t7 Zahne
Kettenrad 18 Zåhni:
Kettenrad 19 Zåhne
Kettenrad 20 Zå}rrre
Mutter des linken ZaPfens

Mutter des rechten Zapfens
Kleines Nockenwellenrad

Bei der Pos. 2, 3, 4, 5 ist in der Bestellung mitanzu'

fiihren, ob e§ sich um eine normale oder eine Aus'

schliffabmessung, die um 0,25 mm gr0Ber ist, handelt'

.1 612-001 1 Kurbelrnechanismus

4X



KLIK OV T M E CHA NISMUS KP I,IBO IIIøIIH bI IA MEXAHI43 M

GRANKSHAFT MECHANISM KURBELWERK

,,-Q

s-s-()

z-_l

1l-.w
9--.'-

ffi
10

@@
w-l1

,tE
WWb

6
t
I

44



Pol. Oznadeni ks Pojmenovåni PoznSmha flos. O6oena- llIryx llaøuenorasue flpuueuanae
IIEH I.IC

1 612-030 1 Setrvadnik pravf
2 672-031 1 Setrvadnik levf 1 612-030 l. Maxogøx upa*,rii
3 5t2-022 1 Ojuice riplnå 2 612-03L 1 Maxonr« aesuii
4 512-023 1 Klikovi iep riplnf 3 512-L\22 1 fllaryn xounrexrssri.i
5 512-024 2 Matice klikov6ho iepu 4 572-023 1 lllaryuuax rteiixa
6 512'025 1 Klec xoMnrlerrHan

7 512-026 14 Våleiek ø 6XB 5 ltl2-L)24 2 f afixa uraryu.:roi.i urei.ixtl

512-027 14 VåIedek Ø 6X6 ti 512-025 I Krerxa
8 612-038 1 Hlavni dep pravy 7 572-026 14 Porrax Ø bX8
9 612-039 1 Hlavni dep levf 512-(t27 74 Potøx Ø 6X6

10 2L2-03O 2 Pojistka 8 612-038 1 frasHsrr? urrsrps upassrr.i

11 2t2-009 2 PEio 4 9 612-039 1 frasHlrli urttpr .nest,tii

72 512-031 Pouzdro (nåhradni do pol. 3) 10 272'030 2 llpeaoxpaHltrenb

13 51,2-032 KrouZek (nåhradni do pol.3J 11 212-0C9 2 lll'tottxa 4

74 512-033 NåkruZek [niihradni do pol. 4] 72 512-031 Bryma (sarrac]tal g loa. 3)

13 512-032 Kcrruo (sanacsoe n uos. 3)

i1 572-()33 Iivprux (sartacroii n rros. 4)

Item Part No. Pcs Spare part Note Pos. Benen- Sttick Bezeichnung Anmerkttng
nunS

1 612-030 1 R. h. side llywheel
2 6t2-031 1 L. h, side flywheel 1 612-030 1 Schwungrad rechts
3 572-022 1 Connecting rod complete 2 672-031 1 Schwungfad links
4 5L2-023 1 Crankhait journal complete 3 5L2-022 1 Kompl. Pleuelstange
5 512-024 2 Nut of crankshaft journal 4 512-023 1 Kompl. Kurbelzapfen
6 5L2-O25 1 Cage 5 572-024 2 Mutter des Kurbelzapfens
7 572-026 L4 Bearing roller diameter 6X8 6 5L2-O25 1 Kåfig

512-027 74 Bearing roller diameter 6X6 7 512-026 14 Rolle ø 6xB
8 612-038 1 R. h. side main journal 512-027 'J,4 Rolle Ø 6X6
I 612-039 1 L. h. side main journal 8 612-038 1 Rechter Hauptzapfen

10 212-030 2 Circlip I 612-038 1 tinker Hauptzapfen
11 212-009 2 'Key 4 70 212-030 2 Sicherung
!2 512-031 Bush freplacement par to item 3J 17 272-008 2 Keil 4

13 512-032 Ring [replacement part to item 3] !2 512-037 Biichse fErsatz fcir Pos. 3)
L4 572-033 Collar [replacement part to item 4J 13 512-032 Ring [Ersatz fiir Pos. 3J

1-4 572-033 Bundring fErsatz fiir Pos. 4J

45



KLIKOVY MECHANISMUS
PROVEDENi
CRANKSHAFT MECHANIZM
EXECUTION

NOVE

NEW

t/7
u/7

KPøBOIIIø[HbIfi MEXAH
BbITIOJIHEH14E
KURBELMECHANISMUS
AUSFUHRUNG

ø3M - HOtlOrl

NEUE

\ I
1t

w'

46



Pol. Oznadeni ks Pojmenovåni Poznåmka

| 6L2-23O 1 Setrvadnik prav'i
2 612-23L 1 Setrvadnik levf
3 5t2-O22 1 Ojnice ri'plnå
4 512-223 1 Klikovf dep

6 512-025 1 Klec
7 512-026 14 VåIedek ø 6XB
8 512-027 1,4 Våledek ø 6X6
I 612-238 r Filavni dep pravf

10 6!2-239 1 Hlavni dep levf
11 212-OOg 2 Peto 4

12 512-031 (1J P,ouzdro [nåhradni do polozky 3]
13 572-032 [1) KrouZek ojnice [nåhradni do pclcZ-

kY 3)

ltem Part No. Pcs Spare,part Note

flog. O6oana- lllryx
rreHI,I e

1 672-230 I
2 612-231 I
3 512-022 I
4 512-223 I
6 512-025 1

7 512-026 14

8 512-027 14

9 672-238 I
r0 612-239 1

11 212-009 2

1.2 512-031 (1)

13 512-032 (l)

I-Ia r.rMeHoEa!iEe

Maxosux npanr,rii

t\Iaxosfix resrrfi
lllarya r. c6ope

IIIary.xHax ureiitxa

Cenaparop
Pol,ø« Ø 6X8
Pornx Ø 6X6
Kopeneaa ureiira npauaø

Kopennaz urerixl .nesarr

Illnonxa 4

Bryl«a (sanaoras aafl noe. 1l)

i(o.ri4o rrrary:la (sanacuoe ;rag

ucs. 3)

1

?

3

4

6

7

8

9

10

11

L2

13

612-230 1 R. H. side flyw,heel
Et2-23L 1 L. H. side flywheel
512-022 1 Conne,cting rod complete
512-223 1 Crankshaft iournal
512-025 1 Retainer
512-026 74 RoLIer dia. 6X8
512-027 L4 Roller dia. 6XG
612-238 1 Main journal R. H. side
612-239 1 Main journal L. H. side
212-009 2 Mounting key 4
512-031 [1) Bush (spare for item 3)
512-052 [1) Ring fspare for item 3]

Pos. Benen- Stiick Bezeichnung
hung

Anmerkutrg

I 612-230 1 Rechtes Schwungrad
2 61.2-231 1 Linkes Schwungrad
3 512-02? 1 Pleuelstånge, vollstandig
4 512-223 1 Kurbelzapfen
6 512-025 1 Kaf ig
7 512-026 14 R.olle Ø 6 X B

I 512-027 14 Rolle Ø 6XG
I 612-238 1 Rechter HauPtbolzen

10 67'2-239 1 Linker Hauptbolzen
11 212-009 2 Passkeil 4

L2 512-031 [1J Buchse [Ersatz in Posten 3]
13 512-032 (1,) Pleuelstangenring {Ersatz in Posten

3)

47



13. f oJroBKA qI4n14HÅPA

13. ZY LINDERKOPE

§-z

20-§

zr-C,

13. HLAVA
13. CYT, INDER HEAD

1o

# ,(

ffi
§Ed
,n-o
'u-ffi
,*€Tb

,,-B

,,-B

,r-ffi

1o

ffi

&Tki{#
i

Å--

48



13. HLAVA

Pol. Oznadeni ks

513-200
L 513-201 1

2 5t3-002 1

3 513-003 1

4 213-004 2

5 513-062 1

6 513-061 1

7 2t3-O63 2

8 213-050 1

I 213-051 1"

10 213-052 2

11 213-053 2

72 513-007 1

13 513-008 1

14 213-009 2

15 213-010 2

16 2t3-011 2

t7 213-072 2

18 213-013 2

19 213-014 2

20 213-015 2

21 213-016 2

22 5L3-217 1

23 513-018 1

24 513-019 1

25 273-020 2

26 2t3-021 2

513-200
1 513401 1

2 513-002 7

3 513-003 1

4 213-004 2

5 513-062 1

6 513-061 1

7 2t3-063 2

8 213-050 1

I 213-051 1

10 213-052 2

11 273-053 2

12 513-007 1

rs 513-008 1

74 213-009 2

15 213-010 2

16 213-OL1 2

77 213-0L2 2

18 213-013 2

19 213-014 2

20 213-015 2

2t 213-016 2

22 5L3-2L7 1

23 513-018 1

24 513-019 1

25 213-020 2

26 2L3-027 2

Pojmenovåni

Hlava riplnå
Hlava s pouzdry
Viko
TEsnEni
Sroub
Vidko
TEsnåni
Sroub M 6X15
Vahadlo saci
Vahadlo vifukov6
Matice
StavEci Sroub
Ventil saci
Ventil vffukovf
Slidovå podloZka
PodloZka
Miska pruZiny
Ventilovå pruZiaa Ø 3,5
Ventilovå pruZiny Ø 4

Horni miska pruziny
Klinek
Pojistka
Mqtice vffuku
TEsnEni vrfuku
TEsnEni karburåtoru
P6rovå podloZka Ø I
Matice M I

Cylinder head complete
Head with bushes
Cover
Gasket
Screw
Lid
Gasket
Screw M 6X15
Inlet rocker arm
Exhaust rocker arrn
Nut
Grub screw
Inlet valve
Exhaust valve
Mica washer
Washer
Cup of spring
Valve spring dia. 3.5

Valve spring dia. 4

Upper cup of spring
Split valve cotter
Securing ring
Exhaust pipe nut
Exhaust pipe gasket
Carburettor gasket
Spring washer dia. I
Nut M8

13. TOJIOBKA

IIos. O6osaa- IIIryx
qEHøE

513-200
1. 5t3-207 1

2 5t3-O02 I
3 5t3-003 1

4 213-004 2

5 5t3-O62 I
6 513-061 1

7 213-063 2

8 213-050 1

9 213-051 1

t(f 213-052 2

i] 213-053 2

12 513-007 r
13 513-008 I
14 213-009 2

i5 213-0t0 2

Ir: 213-011 2

i7 213-012 2

18 213-013 2

i9 213-014 2

2A 213-015 2

21 213-016 2

22 513-217 1

23 513-018 1

24 513-019 l
25 213-020 2

26 213-021 2

nunS

513-200
1 513-201 1

2 513-002 1

3 513-003 1

4 2t3-004 2

5 513-062 1

6 513-061 1

7 273-062 2

I 213-050 1

s 213-051 1

10 273-052 2

11 213-053 2

t2 513-007 1

13 513-008 1

74 .2t3.O09 2

15 273-OrO 2

16 2L3-0tt 2

17 2L3-012 2

18 2t3-013 2

19 213-014 2

20 213-015 2

27 2t3-076 2

22 573-2L7 1

23 513-018 1

24 513-019 1

25 2L3-020 2

26 273-021 2

HazMenosasue flpaue.raH:,re

roJroexa s c6ope

roJroBxa c BTyJTKaMII

KpbrlxKa

flpoKraÅKa

6o.nr

KpbrrrrKa

I1poKna]lKa

6oar M6X15
KopoMbrcno BnycKa

KOpOMbTCJTO Bbr11yc(a

rarlxa
ynopEbrå BøHr

nnycxrroli KJranaH

rrrnycx:rori KJranaH

[poKnaÅKa Ii3 cnrolbr
uair6a
rapenKa flpy,l(r.rH6l

npyxaHa xr,ana:g.a Ø 3,5
npyxr,rHa xtataga Ø 4
BepxHf,n TapenKa npyxr4Hbt

XJII,IHbIIUOK

t[zxcarop
rarira strxrona
y[roTHeHr,re BbrxJro[a

yrrrorrieHr.re xap6rcparopa
npyxr{HHan uai:.6a Ø I
rafixa M 8

13. CYLINDER HEAD

Item Part No. Pcs Spare part

Poznåmka

Not6

13. ZY T, INDERKOPF

Pos. Benen- StUck Bezeichnung Anmerkung

Vollståndiger Zylinderkopf
Zylinderko,pf mit Buchsen
Deckel
Dichtung
Schraube
Deckel
Dichtung
Schraube MOX15
Saug-Kipphebel
Auspuff-Kipphebel
Mutter
Stellschraube
Saugventil
Auspuffventil
G limmer- Unter legsc he i b e

Unterlegscheibe
Federteller
Ventilfeder Ø 3,5

Ventilfeder Ø 4

Oberer Federteller
Keil
Sicherung
Mutter des Auspuffs
Auspuffdichtung
Vergaserd i o htung
Federring ø 8

Mutter M 8

49



HLAVA S POUZDRY TOJIOBKA I]I4JIIdHÅPA C BTYJIKAMI4
CYLINDER HEAD WITH BUSHES ZYLINDERKOPF MIT BUCHSEN

,-E :_: f

&å1'-ffi

3
I

0 6
I

§

'-§

--o
7
I

L

50



Pol. Oznadeni ks Pojmenovåni Poznåmka IIog. O6oana- fUryx llar,r]renosaulre flpøue.raare
CEH LI C

513-201 Hlava s pouzdry
1 513-230 1 Hlava nedodåvå se 513-2Ol I'oaosra c BrynKarrrr

2 513-031 1 Sedlo saciho ventilu I 513-230 I lonosxa rre nocraBnnercn
3 513-032 1 Sedlo vffukovpho ventilu 2 573-037 1 Cea,ro BrycKrroro Krr:rnaHa

4 273-033 2 T6snåni 3 513-032 1 Ce,uro BblrycKHoro Krana:{a

5 273-034 2 Trubidkq I 213-033 2 Yn.rornenqe

6 213-035 4 Pouzdro hlavy 5 213-034 2 Tpy6ouxa

7 213-036 6 KolIk Ø 3 6 213-035 4 BryrxaroJloBKL

8 273-037 2 Svornik 7 213-036 6 lJhøSr Ø 3

9 513-038 2 Vedeni ventilu I 213-037 2 Cr.ExHofi 6ort
-10 210-039 2 P.ouzdro lra vahadla ø 23 - 9 513-038 2 Hanpar:rEloula{ KranaEa

star6 provedeni ''10 210-039 2 Brytxz .urrx KopoMbrcna Ø 23

"11 513-040 2 Vidko - star6 provedeni crapoe BBlronrreulre

l2 613-041 2 Pojistn, krouZek *ll 513-040 2 Kpuurxa - crapoe BlrrroJrHeulre

13 213-042 8 Svornik M 6 i2 613-041 2 cronepnoe xonbllo

L4 211-073 I Matice M 6 13 2L3-042 8 CraxHorl 6o.Irr M 6
15 211-053 8 PodloZka Ø 6 74 217-073 8 fafira M 6

i5 211-053 8 ll7ail6a Ø 6

PoloZku 2, 3, I moZno objednat s ohrubovanfm-
povrchem' 

, cri:;:;::.:'"1;"i"J:""'*"o'3a*a3arb 
c roB3px,ocr:Io'i

.10 213-239 2 Pouzdro na vahadla Ø 20 *10 213-239 2 Bryaxa .unn KopoMr,rcJra Ø 210

-11 513-240 2 Vieko *11 513-240 2 Kpuruxa

Item Part No. Pcs Spare part Note Pos. Benen- Stuck Bezeichnung Anmerkung
nunS

513-201 Cylinder head with bushes
I 513-230 1 Cylinder head not suppliel 513-201 1 Zylinderkopf mit Btichsen
2 5t3-O3L 1 Seat of intake valve 1 513-230 1 Zylinderkopf wird nicht geliefert
3 513-032 1 Seat of exhaust valve 2 513-031 1 Sitz des Einla8ventils
4 213-033 2 casket 3 513-032 1 Sitz des AuslaBventils
S Zt3-054 2 Tube 4 2L3-O33 2 Dichtung
6 213-035 4 Bush of cylinder head 5 2L3'O34 2 Rohr
7 273-036 6 Peg diameter 3 6 213-035 4 Biichse des Zylinderkopfes
S ZLg-032 2 Bolt 7 213-036 6 Stift ø 3

9 513-038 2 Guide of valve I 273:037 2 Bolzen
-10 210-039 2 Bush for rocker arms dia. 23 - ori- I 513-038 2 Ventilfiihrung

ginal execution .10 210-039 2 Buchse fiir die Kipphebel Ø 23
-11 513-040 2 Lid - original execution al'te Ausfiihrung
72 613-041 2 Securing ring -11 513-040 2 Deckel - alte Ausfiihrung
13 ZIZ-042 I Bolt M 6 12 613-041 2 Sicherungsring
t4 Ztt-073 8 Nut M 6 13 213-042 8 Bolzen M 6

15 Ztt-11g 8 Washer diameter 6 14 277-073 8 Mutter M 6

15 2Ll-053 B Unterlagscheibe Ø 6

The items 2, 3, I can be ordered with rough machin-
ed surfaces. Die Pos. 2, 3, I kann mit geschruppter Oberflåchc

geliefert werden.

.10 2t3-23g 2 Busc,h f,o,r rocker arms dia. 20 .tO 2L3-23g 2 Buchse fiir die Kipphebel ø 20 --
-11 5L3-240 2 Lid "L1 513-240 2 Deckel

51



14. VALEC
14. CYLINDER

t4. u, 14 II 14 H AP

14. ZY LINDER

$

3

I



14. VÅLEC

Pol. Oznaieni ks Pojmenovani
1 614-001 1 Vålec

Poznåmka

2 6L4-002 1 PtåSt vålce Inåhradni pro pol- ].)

3 514-003 VIoZka våIce {nåhr. pro pol. 1J

4 514-OO4 2 TEsnEni'

U poloZky 3 je otvor pouze vyhrubovån.
eist6 rozmåry otvoru ø 88. l. vybrus - 88'25

14. CYLINDER

Item Part No. Pcs Spare part

1 614-001 1 Cylinder barrel
2 674-022 Cylinder jacket

fspare Part to item
3 514-003 Cylinder Iiner

Ispare Part to item
4 514-OO4 2 Gasket

In the case of item 3 the orifice has only been

rough-machined.
Clearance dimensions of the orifice are dia. BB.

Ist re-bore - 88.25

14. tlvl Ill4H LP

IIog.

I
u

J

4

O6osna- Illryx HararrenonaHre flpuue'ranue
qEHIIE

614-001 1 l{umu.uP
614-002 KoxYx qununsPa

(sanacgoå aas uos. 1)

514-003 frrsga qurlruÅPa
(eanacgas,uls nos. 1)

514-004 2 Yn;rornqrue

1 614-001

2 674-002

3 514-003

4 5L4-004

1 Zylinder
Mantel des ZYlinders

IErsatz fiir Pos. 1]
Zylindereinlage
IErsatz fiir Pos. 1)

2 Dichtung

Y noaraqzu 3 ornepcrue o6pa6oraxo ronbKo rraqePFio'

gracrue pasMeprr orBepcrtlx Ø 88 l-ax nepeurnur[oaxa --

68,25.

14. C,YLINDER BARREL

Pos. Benen-stiick Bezeichnung
nung

AnmerkungNote

1)

1)

Bei Pos. 3 ist die Bohrung nur vorgerieben'

Reine Abmessungen der Bohrung Ø 88' I' Nach-

schliff - 88,25

53



15. C øCTEMA PACIIP EÅEJI EH II'I
15. STEUERUNG

15. ROZVOD
15. TIMING GEAR

ffi
I

7

6

54



15. ROZVOD

Pol. Oznadeni ks

1 615-001 2

2 2L5-002 2

3 215-003 2

4 615-004 2
-6 615-206 1

7 215-006 4

*6 615-006 1

Pojmenovåni

Tydka rozvodu rlplnå
Zdvihåtko
Vedeni pdvihåtka
Vadka
Stfedni kolo r1pl,n6 -
deni
Pouzdro

Stledni kolo fpln€

lIos. OSoana- IIIryx
!ICII'4 C

Hallr'tenosasue flpuueuaurae

lllranra pacnpeÅeneHat xoMnn.

To.rxarelr
Hanpaurxrou4aE Torr(areJla

Ky.zauox

Cplcr.xr^ ruecrelnx a c6op:

crapoe BLmoJrrregøe

Bty.rxa

Cpewt rrecreprr, e c6ope

Anmerkung

- alte Aus-

L5. CvtcT EMA PAcITPEAEnEH 14.fl

Poznåmka

stare prove-

Note

- original

615-001 2

215-002 2

275-003 2

615-004 2

615-206 1

215-006 4

615-006 1

1

3

4
*6

7

*6

15. TIMING GEAR

Item Part No. Pcs

1 615-001 2

2 275-OO2 2

3 215-003 2

4 615-004 2
.6 615-206 1

7 ZL'-OOB 4

.6 615-006 1

Spare part

Push-rod complete
Tappet
Tappet guide
Valve cam
Center gear complete
execution
Bush

Ce,nter gear complete

15. STEUERUNG

Pos. Benen- StUck. Bezeichnung
nunS

1 615-001 2 Kompl. Sto8stange

2 2L\-OOZ 2 Stossel
3 215-003 2 Stdsselfthrung
4 615-004 2 Ventilnocken

-6 615-206 1 Vo'll8tårndige§ Mit'tehad
fiihrung

7 275-0OO 4 Btichse

.6 615-006 1 Vollståndiges Mittelrad

55



STNEDNi KOLO

MIDDLE WHEEL
OPLNE

COMPLETE

IIEHTP. IUECTEPHfl KOMIIN.

MITTELRAD KOMPL.

2

I

w

@1

&

TYCKA ROZVODU TJPLNÅ

PUSH-ROD COMPLETE

III TAHTA PACNPEÅENEHøfl KOMN JI

STOSSSTANGE KOMPL.

F-z 3-B

56



Pol. Oznadeniks Pojmenovåni Poznåmka llos. O6oana- IIIry« llarMesosaHue flpuueuauue
qeHrae

615-006 Stiedni kolo tipl,n6 615-006 I{earpouax recrepHr{ xoMnn

1 615-001 1 eep $fedniho kola 1 615-010 I Ilaaeq uenrponoå ruecrepHn

2 212-016 1 P6ro 3 2 212-016 1 Illnonxa 3

3 615-013 1 S,tiedni kolo 3 615-013 I [enrponar urecrepr{.{

615-206 Stfedni '[olo r1pln6 - nove prove- 615-206 Cpelnxx urecrep:{f, a c6ope - no'

deni Boe BbrnongeHr{e

1 615-210 1 eep stiedniho kola 1 615-210 Ocr cpeaneft uecrepsH
2 21,2-0L6 L Pero 3 2 2\2-016 lllnonxa 3

3 615-014 1 Pojistnf krouZek 3 615-014 Cronopnoe xoaulo
4 615-213 1 Stfedni kolo 4 6'l,5-213 I-Iexrpoaaa urecrepHt

615-001 Tydka rozvodu riplnå
1 615-002 1 Tydka rozvodu
2 215-02L 1 Horni koncovka tydky
3 2L5-022 1 Dolni koncovka tydky

615-001 ilIraara pacnpeÅenerllfl KoMrIn.

1 615-002 1 lllranra pacnperene:{Hn

2 215-021 1 Bepxrrzå HaKoHeqHI'IK turaHrlt
3 215-022 I Hrxnrrt HaKogeql{rx utrarrrr

Item Part No. Pcs Spare part Note Pos. Benen- Sttick Bezeichnung Anmerkung
nunS

615-006 Middle wheel complete 615-00'6 Mittelrad kompl.
1 615-010 1 Pi,n of the middle wheel 1 615-010 Bolzen des Mittelrades
2 zLz-OLO 1 Key3 2 212'016 1 Keil
3 615-013 1 Middle wheel 3 615-013 1 Mittel'rad

615-206 Center gear complete - new exe- 615-206 Vollståndiges Mittelrad - neue

cution Ausfiihrung
1 615-210 1 ]ournal of center gear 1 615-210 1 Bolzen des Mittelrads
2 2t2-OL6 1 Mounting key 3 2 212-OLO 1 Passfeder 3

3 615-014 1 Securing ring 3 615-014 1 Sicherungsring
4 615-213 1 CBnter wheel 4 675-213 1 Mittelrad

6L5-00L Push-rod complete 615-001 Kompl. StoBstange

1 615-002 1 Push-rod 1 615-002 1 Steuerungsstange

2 275-OZL 1 Top end piece of the push-rod 2 275-O2L L Oberes Stangenendstiick
3 215-022 1 Bottom end piece of the push-rod 3 215-022 1 Unteres Stangenendsttick

57



16. ZAPALOVÅNI
16. IGNITION

16. CIdCTEMA 3AxtøTAHøN
76. ZfiNDUNG

1

§-,

S-e

F

4&
3&

6

I

58



L6, ZAPALOVÅNI

Pol. Oznadeni ks Pojmenovåni

1 216-001 1

2 2L6-002 1

3 216-003 1.

4 216-004 1

5 616-005 1

Poznåm!ra

Zapalovaci magnet
Kolo magnetu
TEsnEni
Koncovka kabele
Zapalovaci svidka PaI S 1.4L-15

16.3A)K?ITAHI4E

O6oana- IIItyx
qCHIIE

216-007
2t6-O02
216-003
216-o04
616 - 005

Haurqenonan*re flpnueuauøe

1

,
J

Marnrr salKrtarvls.
Ko;reco uårs*rra
Yn;rorg€nue

Haxone.rHø« xa6er.E

Cgeqa gax[ragNø

IIAJI C 14TI_75

L
,
3

4

5

6

7

I

616-010 1

216-011 1

2t6-072 1

216-013 1

2L6-074 7

616-0r"5 1

616-016 2

211-053 2

16. IGNITION

Item Part No. Pcs Spare Part

Påsek dlouhf
Påsek kråtkf
VloZka se zåvitenr
VloZka
Sroub M7

Sroub MO X 83

Sroub MGX12
PodloZka Ø 6

1 616-010
2 216-0ll
3 216-072
4 216-013
5 .216-Ot4
6 616-015
7 616-016
8 211-053

16. ZUNDUNG

Pos. Benen- Stiick Bezeichnung
nunS

Jle;rta Ånr'nnas
Jlenra xoporxax

flpoxragxa c Pesr6oii
flpor.naaxa
Eoar M 7

Eom M 6X83
Eorr M6X12
lll.airia Ø 6

Ziindmagnet
Magnetrad
Dichtung
Kabelendstiick
ZUndkerze Pal S 14L-15

I
1

I
1

1

1

,
n

Anmerkung

1 216-001 1

2 2L6-002 1

3 216-003 1

4 2L6-004 1

5 616-005 1

Ignition magnet
Wheel of magnet
Gasket
End piece of conduit
Sparking plug PAL S 14t-15

1 216-001 1

2 276-002 1

3 216-003 1

4 2!6-004 1

s 616-005 1

1 816-010 1

2 2t6-0L2 1

3 2L6-O].,2 l-

4 276-013 1

5 216-01,4 1

6 216-015 1

7 616-016 2

8 211-053 2

Strap - long
Strap - short
Insertion with thread
Insertion
Screw M7
Screw M6X83
Screw MGX12
Washer diameter 6

1 616-010 1

2 216-0LL 1

3 2L6-072 1

4 2L6-013 l-

5 216-014 1

6 616-015 1

7 616-016 2

8 211-053 2

Langes Band
Kurzes Band
Einlage mit Gewinde
Einlage
Schraube M7

Straube MO X 83

Schraube MOX12
Unterlagscheibe Ø 6

59



17. KARBURÅTOR
17. CARBURETTOR

17. KAPEIOPATOP
17. VERGASER

13#
å-'n

§_,u ---5

ro 12 11

BL åd

60



17. KARBURATOR r7. KAPEIOPATOP

Iloe. O6oaHa- IIIryr Haørurenosaxtle flpuueuanue
qEHI,IE

Pojmenovåni

Karburåtor tiplnf
TEIeso karburåtoru
Piiruba
TEleso distide vzdttchu
Matice
Gumov!' påsek
Sito

Poznåmka

Plovåkovå komora [PInå
Påsek ocelovf
Påsek
Sroub M6X20
Matice M6

P6rovå podloZka Ø 6

Hadice
Kominek Inåhradni do Pol. 1)
Tryska Inåhradni do Pol. 1)

potoZXy 14, 15 nutno udat velikost

Pol. Oznadeni ks

617-000
1 617-001 1

2 617-002 1

3 617-003 l"

4 617-004 1

5 617-005 2

6 617-006 1

7 6L7-O07 1

I 617-008 1

I 617-009 1

10 617-010 2

1"1 2tL-073 2

72 217-012 2

13 617-013 1

L4 617-074
15 617-015

Pfi objednåvce
pråmåru otvoru.

I
2

J

4

6

I
9

10

11

12

13

t4
15

617-000
617-001 1

6t7-O02 1

617-003 1

617-004 1

617-005 2

617-006 1

617-007 1

617-008 I
617-009 1

617-010 2

2tl-o73 2

277-072 2

617-013 I
677-014
617- 015

Kap6oparop xoun.rextssril
I{opnyc xap6roparopa

{>aaneu

Kopnyc BosÅyxooq!IcrHTer.E

fafixa
Pegr.rgonas aenra

Cerxa
flonrasxosas KaMepa xoMnJI

JIegra c'ranrxas
JIe:rra

Eoar M 6X20
farixa M 6
flpyxunnax uail6a Ø 6

IIhanr
Tpy6ouxa (sanacsar n noe. l)
Xxx.nep (eauacHoft s nos. 1)

17. CARBURETTOR

Item Part No. Pcs Spare Part

flpr aaxaae nos. i4, 15 neo6xoanr'ro B 3aKa3e yKa3arb

pa3MeP ÅøaMerpa orBepcrl'It

17. VERGASER

Pos. Benen- Stiick Bezeichnung
nunS

AnmerkungNote

Carburettor conrplete
Body of carburettor
Flange
Body of air cleaner
Nut
Rubber strap
Strainer
Float chamber oomplete
Steel strap
Strap
Screw M6X20
Nut Mo

Spring washer dia. 6

Hose
"Chimney" Ispare Part to item 1.)

Jet [spare part to item 1)

617-000
, 1 617-001 1

2 6L7-O02 7

3 617-003 1

4 617-004 1

5 617-005 1

6 617-006 1

7 6t7-007 1

8 617-008 1

I 617-009 1

10 617-010 2

11 211-073 2

t2 277-Ol2 2

13 617-013 1

L4 6t7-014
15 617-015

617-000
1 617-001 1

2 677-002 1

3 617-003 1

4 6L7-O04 1

5 617-005 2

6 617-006 1

7 6t7-007 1

8 617-008 1

I 617-009 1

10 617-010 2

11 217-073 2

t2 217-012 2

13 617-013 1

L4 6t7-OL4
15 617-015

Kompl. Vergaser
Vergaserkdrper
Flansch
Korper des Luftfilters
Mutter
Gummiband
Sieb
Kompl. Schwimmerkammer
Stahlband
Band
Schraube MOX20
Mutter Mo

Federring Ø ti

Schlauch
Nadeldiise (Ersatz
Hauptdiise IErsatz

in Pos. 1l
in Pos. 1l

When ordering items 14, 15 it is necessary to in-
dicate size of orifice diameter. Bei Bestellung der Pos. 14, 15 muR die GrtiBe des

Bohrungsdurchmessers angegeben werden.

6l



PLovÅxovÅ KoMoRA
FLOAT CHAMBER

IIOIINABKOBAf KAMEPA
SCHWIMMERKAMMER

3--3

Jæ

11-gt

6

7

62



Pol. Oznadeni ks Pojmenovåni

6L7-O07 Plovåkovå komora (plnå
1 617-020 1 TEleso plovåkovd komory
2 6t7-021 1 Vieko
3 617-022 2 Sroub MsX 12

4 6t7-O23 1 Plovåk
5 617-024 1 TEsnEni
6 617-025 1 Sroubeni
7 6t7-026 2 TEsnEni

Pozn6mka IIoa. O6oaxa- lllryx Hauuesonasrae flprveuanue

617-OO7 llonlaaxosas KaMepa r(oMrrn.

1 617-020 1 Kopnyc nonJrasxosoft KaMepEI

2 677-021 1 Kpuruxa
3 677-022 2 Bo;r M5Xl2
4 617-0?,3 I flouaapox
5 677-024 I Yn:roTnenze
6 617 -025 1 lllryqep
7 677-026 2 Yntorsesrr,e
8 677-027 I Åsofisoii rroABoÅ rouJrl{Ba

9 677-028 1 fafixa
10 617-029 1 I4raa
i1 517-030 1 flpe.qoxpauureJrr,

I 617-027
s 6u-028

10 677-029
11 617-030

Dvojitf pfivod paliva
Matice
Jehla
Pojistka

Item Part No. Pcs Spare part Note Pos. Benen-'sttick Bezeichnung Anmerkung
ngng

617-002 Float chamber complete
L 6!7-020 1 Body of float chamber 677-007 Kompl. Schwimmerkammer
2 BL7-OZL 1 Lid I 617-020 1 Ktirper der Schwirrmerkammer
3 6L7-022 2 Screw MSX12 2 677-0Zt 1 Deckel
4 617-023 1 Float 3 6L7-O22 2 Schraube M5X12
5 617-024 1 Gasket 4 6t7-023 1 Schwimmer
6 617-025 1 Thread union 5 6L7-O24 1 Dichtung
7 677-026 2 Gaskets 6 617-025 1 Verschraubung
8 6L7-027 L Double fuel supply ring 7 6L7-026 2 Dichtung

I 6L7-027 1 KraftstoffdoppelzufuhrI 6L7-O28 1 Nut
10 677-029 1 Needle S 6L7-O28 1 Mutter
11 617-030 1 Circlip 10 6L7-O29 1 Nadel

11 617-030 1 Sicherung

63



18, MAZÅNT IS.CI4CTEMA CMA3KI4

18. LUBRICATING SYSTEM 18. SCHMIERUNG

3

A2-(J
I-,

5-
6_

7-
8_

E
o
o
o

64



Pol. Oznadeni ks Pojmenovåni

1

,
3

Poznåmka flos. O6osna- IIIryx
qeEue

I
2

3

618-001
618-002
618-003

1

1

1

lIaøuenoraaøe flptr ueua:ae

Mac.rsrroft :racoc KoMlJr.

Eo.nr M 6X48
Bo;rr IvI 6X30

618-001 L Ole jovå pumpa
618-002 1 Sroub M6X48
618-003 l Sroub MOX30

fplnå

1
u

3

4

5

6

7

8

618-010
618-011
618-012
618-013
222-OO2

222-004
211-018
211-019

tryska
ø5

maz6ni

øtt
ø\r
ø10

1 Olejovå
1 PodloZka
1 PruZinka
1 Trubidka
1 Sroub
1 PodloZka
1 Tåsndni
1 TåsnEni

1 618-010
2 6t8-011
3 618-012
4 618-013
5 222-002
6 222-004
7 211-018
8 21r-019

Mac:rsnoli x(IrKrep

Ulaitla Ø 5

Ilpyxuua
fpy6xa cuaaxn

-borr
| 7llail6a Ø 7l

Ynrorneriøe Ø 11

Ynnornenlre Ø 10

Kompl. Olpumpe
Schraube MOX48
Schraube M6X30

1

I
I
I
1

Item Part No. Pcs Spare part

1 618-001 1 Oil delivery pump complete
2 678-002 1 Screw MOX48
3 618-003 1 Screw M6 X 30

1

2

3

4

5

6

7

8

Pos. Benen- StUck Bezeichnung
nung

Note Anmerkung

1 618-001 l-

2 6L8-002 1

3 61"8-003 1

618-010 1

618-011 1

618-012 1

618-013 1

222-002 7

222-004 1

211-018 1

211-019 1

OiI jet
Washer diameter 5

SmaIl spring
Tube of lubrication
Serew
Washer diameter 11

Gasket diameter 11

Gasket diameter l-0

1 618-010 1

2 618-011 1

3 618-012 1

4 618-013 1

5 222-002 1

6 222-004 l-

7 271-078 L

I 211-019 1

0lduse
Unterlagschelbe Ø 5

Kleinfeder
Schmierrohr
Schraube
Unterlagschelbe ø L7

Dichtung Ø 11

Dichtung ø 10

65



-OLEJOVÅ PUMPA MACJIflHbIII HACOC
OIL DELIVERY PUMP OLPUMPE

26
I

I

@

17- å

18 ,---roi7-\ : 
i

\€/

rp
EE
E-19-=
='-
==

BUtl
Z3

2? ,t,

oo

_1

23
I

ffrm

12

s/'g

§*-s

olu

l- tt

w-8
ED-'18

+6tt
-ffiO

ZO
I

@

o-,,
@-1"
@--1s

l,u
æ

2t
I

fr§ffi?

5
I

&

22
I

@

66



Pol. Oznadeni ks Pojmenovåni Poznåmka flos. O6oexa- Illryx HaøMeHosaxre flpuneuauøe
r{eHøe

618-001 Olejovå pumpa riplnå
1 618-030 1 T6leso olejove pumpy 618-001 Maca.anufi qa€oc KoMnrr'

2 618-031 1 Pist vnåj§i 1 618-030 1 Kopuyc Macr.aEoro Eacoca

3 618-032 1 Pist vnitfni 2 618-031 1 flopurenr napyxrruii
4 618-033 1 §nek 3 618-032 1 flopruent rnyrpearruå

5 618-034 1 LoZisko §neku 4 618-033 1 tleprrx

6 618-035 Distandni podloZka Podle potieby 5 618-034 1 floauznrrøK qepB.sxa

7 61g-036 1 Vidko 6 618-035 flncra,:rrluonnas uairia no naÅo6socrø

I 618-037 1 Vidko se zåvitem 7 618-036 1 Kprruxa

I 618-038 2 Kapåtko 8 618-037 1 KpHruxa c peer6ori

10 619-039 1 Ok6nko 9 618-038 2 fløterxa
11 618-040 1 Vidko horni 10 618-039 I Orourxo

12 618-041 2 Sroub M3X6 i1 618-040 I Kprnuxa aepxHnE

13 618-042 2 TEsnEni Ø 6 12 618-041 2 lionr M3X6
L4 2L7-053 2 Podlo1ka ø 6 13 618-042 2 Yn;rornenae Ø 6

15 ZLL-OZ3 2 Matice M6 14 2lI'053 2 llLai:5a Ø 6

16 618-046 2 Reguladni §roub 15 211-073 '2 raiixa M6
17 618-047 6 Sroub M3X8 16 618-046 2 PetyaupoBo'rsrtå røHr

18 618-048 Z TåsnEni 17 618-047 6 Eo;rr M 3XB

19 618-049 2 pruZina 18 6,18-048 2 YnronreHne

20 618-050 1 sroubeni privodu 19 6l§-049 2 Ilpyxnna

Zt 618-051 1 ,Koncovka hadice 20 618-050 1 lllryuep tto.uBoÅa

22 618-052 1 Pfehoznå matice 21 618-051 1 Haxone'rHl{K Ixrasra

23 618-053 1 Sroubeni 22 618-052 1 Haxraanag raåxa

24 211-018 2 Tesnåni ø 11 23 618-053 1 llhvqep

25 222-OO4 t PodloLka Ø 71 24 211-018 2 Ynaourenue Ø \l
26 Z17-OZ7 1 Matice M10X1 25 222-004 I lllait6a Ø ll
27 618-057 2 sroub kaleny 26 2ll-021 1 farixa M10x1
2g 61g-05g 1 Korkov6 tåsn6ni 27 618-057 2 Bor.t gara:ressHfi

28 6f8-058 I Ynrornenre us npo6xoaoro
MaTep[ana

Item Part No. Pcs Spare part Note Pos. Benen- Stuck Bezeichnung
nunt

Anmerkung

618-001 Ooil delivery pump complete
1 61S-030 1 Body of the oil pump 618-001 Kompl. 0lpumpe
2 618-031 1 Outside piston 1 618-030 1 K0rper der Olpurnpe
3 61S-032 1 Inside piston 2 618-031 1 Au8enkolben
4 618-033 L Worm gear 3 618-032 1 Innenkolben
5 618-034 1 Bearing of the worm gear 4 618-033 1 Schnecke

6 618-035 Spacing washer per requirement 5 618-034 1 Schneckenlager
7 618-036 1 Lid 6 618-035 Distanz-Unterlag-
8 618-037 1 Lid with thread scheibe nach Bedarl
I 618-038 2 Dripping piece 7 618-036 1 Deckel

10 618-039 1 Inspection window I 618-037 1 Deckel urit Gerviude
11 818-040 1 Top lid I 618-038 2 Tropfer
12 618-041 2 Screw M3X6 L0 618-039 1 Fenster
L3 618-042 2 Gasket dia. 6 11 618-040 1 Oberer Deckel
74 2tL-O53 2 Washer diameter 6 12 618-047 2 Schraube M3XG
15 27L-O73 2 Nut M6 13 618-042 2 Dichtung Ø 6

16 618-046 2 Adjusting screw L4 2LL'O53 2 Unterlagscheibe Ø 6

L7 618-047 6 Screw M3 X 8 15 211-073 2 Mutter Mo

18 618-048 2 Sealing ring 16 618-046 2 Regelschraube
19 618-049 2 Spring t7 618-047 6 Schraube M3X8
20 618-050 1 Thread union of oil delivery 18 618-048 2 Dichtung
21 618-051 1 End piece of hose 19 618-049 2 Feder
22 618-052 L Union nut 20 618-050 1 Verschraubu:rg der Zufuhr

67



Item Part No. Pcs

23 618-053 1

24 ztt-Ot$ 2

25 222-004 1

26 2lL-02L 1

27 618-057 2

28 618-058 L

Spare part

Thread union
Sealing ring diameter
Washer diameter 11

Nut M10 X 1

Hardened screw
Cork gasket

Note Pos. Benen- Stiick Bezeichnung Anmerkrtng

11 27

22

23

24

25

26
)7
28

nunS

618-051 1 Schlauchendsttick
618-052 1 Uberwurfmutter
618-053 1 VerschraubunS
2Ll-0182 DichtungølL
222-004 1 Unterlagscheibe Ø 11

2lL-02L 1 Mutter M10 X 1

618-057 2 Gehårtete Schraube

618-058 1 Korkdichtung

68



21. PNEDLOHA LI,TIPOME}I(YTOI{HbIItr BAJI

2I. IilAYSHAFT 21. VORGELEGE

T,(Gnzat'l
I

Z+

@
I

I

wo?
10 13 L2 11

-

I
I

26

I

I

+

-

E
I

6

@
I

I

o-',

o
I

14

@
I

11

70



2L PNEDLOHA ?1. IIP OMEXYTOTIHbITI BAJI

Pol. Oznadeni ks

1 621-001
2

3 621-003 1

4 62L-O04 1

5 621-005 4

6 621-006 1

7 62t-007 1

I 621-008 1

I 652-027 2

10 621-010 1

11 621-011 2

12 621-012 1

13 621-013 1

1,4 621-014 1

15

16 621-016 1

17 621-0L7 1

18 621-018 7

19 2L2409 7

20 62L-020 1

2'1, 211-080 1

22 217-081 1

23 27t-O73 r.

24 627-024 1

25 62t-O25 1

flos. O6oana- IIIryx
qeHLe

I 621-001
,
3 627-003 I
4 62t-004 I
5 621-005 4
6 621-006 1

7 62t-007 1

8 621-008 1

I 652-027 2

l0 621-010 1

1 1 621-011 2

12 62L-Ot2 1

13 621-013 1

14 627-0L4 1

l5
16 621-016 1

t7 621-017 1

18 621-018 1

19 212-009 1

20 621-020 I
21 211-080 1

22 211-081 1

23 27t-073 1

24 62L-024 1

25 62L-025 1

1 621-001
2

3 621-003
4 627-004
5 621-005
6 621-006
7 62L-OO7

8 621-008
I 652-027

10 621-010
11 621-011
\2 627-072
13 621-013
14 621-Ot4
15

16 621-016
17 627-OL7

18 621-018
19 2L2-OO9

20 62L-020
27 211-080
22 2L1-O8L
23 21t-073
24 62L-024
26 627-025

Pojmenovåni Poznåmka

Piedloha riplnå

skriii
Viko
Sroub MG X 22

RozpErnE pouzdro
Prachovka
TEsnåni
Kulidkov6 IoZisko 6204
HiideI
Matice M74X1.,25
Poji§tovaci podloZka
PodloZka
Poji§tovaci podloZka

RetEzov6 kolo ptedlohy
Pojistnå podloZka
Matice M25X1,5
Pero. 4

DrZåk pådky
Pådka spojky
Sroub kalenf
Matice Mo
§roub M6X22
Vypinaci tydka piedlohy

HailMenoaaxue flpøueuarue

Ilponexyrouxrrft na;r xouna.

Kopo6ra
Kpruuxa
Doat M6X22
Pacnop:raa rry;rxa
fIrr.nenenpouarlaeuoe
yrlJroTIIeEr{e

Yn.rornenue
lllapuronogur.rnsux 6204
Ba;r
farira M l4xl,25
flpeaoxpa:rn re t*ra s. utairia
IIIafi6a
flpegoxpanøre r,:"ltaa ttairda

IJenHoe xoleco
npoMexyToq,Horo Bana

flpe.uoxpauzreasnas ruaft6a

fafixa M 25X1,5
IIInoHxa 4
.I{epxarear pyuxlr
Pyvxa crlen.lrenr.rx

Eom saxareggHfi
Iafira M 6

Eonr M 6X22
Illra:rra BrrxJrrotreHrafi

lpoMexyTotrHoro mra

2I. LAYSHAFT 21. VORCELEGE

Pos. Benen- St0ck Bezeichnung
nung

Item Part No. Pcs Spare prat Nole

1 621-001 Layshaft complete
,
3 621-003 1 Housing
4 621-004 1 Cover
5 621-005 4 Screw MOX22
6 621-006 1 Spacing bush
7 621-007 1 Dust cap
B 621-008 1 Sealing ring
I 652-027 2 Ball bearing 6204

10 621-010 1 Shaft
11 621-011 2 Nut M14 X 1.25
12 621-0L2 1 Securing washer
13 621-013 1 Washer
14 621-014 1 Securing washer
15

16 621-016 1 Chain sprocket of layshaft
17 621-017 1 Securing washer
18 621-018 1 Nut M25 x 1.5

1S 212-009 1 Key 4

20 62L-020 1 Holder of lever
27 211-080 1 Lever of clutch
22 ZL1-O8L 1 Hardened screw
23 217-073 1 Nut Mo
24 62L-024 1 Screw MOX22
25 621-025 1 Declutching rod of the layshaft

Anmerknng

1

7

4

L

1

L

2

1

2

1

7

1

Kompl. Vorgelege

Gehåuse

DeckeI
Schraube MOX22
Abstandhiilse
Staubkappe
Dichtung
Kugellager 8204

Welle
Mutter M14X1,25
Sicherungsunterlage
Unterlagscheibe
Sicherungsunterlage

Vorgelege-Kettenrad
Sicherungsunterlage
Mutter M25X1,5
Feder 4

Hebelhalter
Kupplungshebel
Gehårtete Schraube
Mutter M6
Schraube M6X22
Vorgelege-AusrUckstange

1

1

L

1

1

1

1

1

1

1

7L



21. PREDLOHA _ NOVE PROVEDENi
21. KOHTPIIPøBOÅ - HOBOE BbITIONHEIIøE

.o_ ___ i]

=-E

2I.LAYSHAFT
21. VORGELEGE

NEW EXECUTION
NEi]E AUST'UHRUNC

*']fi

æ--&
r{

tr
rfi r\. \f{

\\
G@ 'O

s
&

ri

c-{

=-c
31

§



2LPNEDLOHA - NOVE PROVEDENi ZT. KOHTPNPUBOÅ - HOBOE
BbITIOJIHEH14E

Pol. Oznadeniks Pojmenovåni Poznåmk:r J[os. O6osra- U-Iryr Haur'renogaHøe flpøue.ranøe
TIEHI4E

3 62L-203 1 Skrir
4 621-204 1 Viko 3 621-203 1 Hopo6xa

5 621-005 4 Sroub M 6x22 4 621-204 1 KpHurxa

6 622-008 1 TEsnici krouzek ø 38l52x1 5 62L-005 4 Eo;rr M 6x22
7 621-207 1 T6'snici krouZek ø 77130x7 6 622'008 1 Yn.Iror'surenb'Iroe KoJIbqo

g 621-227 1 Kulidkov6 loZisko 6205 7 621-207 1 Yn;rornurerrbHoe r(orrbrlo

g 621"228 1 Kulidkov6 troZisko 6203 ø 3BI52XB

l-0 627-229 L Pojistni krorZek 52X2 ø 17 l30X7
11 821,-2l]O 1 Hiidel 8 621-227 I lllaprxonoaruunsøx 6205

12 621-018 1 Matice M 25X1,5 I 627-228 1 Illapuxonoaurunnrx 6203

13 621-077 1 Pojistnå rpodlozka 1() 627-229 1 Cronop:roe xo.nsrro 52X2

14 621-216 1 Ret6zove kolo 11 627-2)0 1 Ba;r

15 211-081 1 Stavåci §roub 12 621-018 [ l'afixa M 25 X 1'5

16 2lL-073 1 Matice M 6 i3 621-01i 1 flpox.na4xa

17 62t-O24 1 Sroub M 6X25 14 621-216 1 IJenouna.E 3B:3aoqKa

18 2lL-073 1 Matice M 6 15 211-081 1 Ycrariosoqurtli gnHr

19 23L-021 1 Hlavice M 6 16 '217-073 I faixa M 6

20 62!-025 1 Vypinaci tydka 17 621-024 1 Bo.nr M 6X25
21 211-280 1 Påika spojky 13 2ll-073 1 faåra M 6

22 2lt-020 1. Dradk spoikove pådky i9 231-021 1 Mac.negxa M 6

20 621-025 I Crepxeub BblKrrloqeHl'trr

21 211'280 I Puuar uYQru

22 271-020 1 KpouuteåH psrrara uyip'rr,r

2,..LAYSIIAFT NEW EXECUTION 2l.VORGELEGE _ NEUE AUSFUHRUNG

ltem part No. p.cs Spare part Notr-, Pos. Benen- StUck Bezeichnung Anmerkung

nung

3 62L-203 1 Housing
4 621'204 1 cover 3 62L-203 1 Gehåuse

5 621-005 4 Screw M 8X22 4 a2l2o4 1 Deckel

6 '622-008 1 Sealing rinS dia. 38152X8 5 621-005 4 Schraube M 6X22

7 621,:207 1 Sealing ring dia. 17l3OX7 6 622-008 1 Dichtungsting Ø 38l52XB

B 621-227 1 Ba']I bearing 6205 7 621'207 1 Dichtungsring ø 77130X7

g 621.-228 1 Ball bearinS 6203 8 627-227 1 Kugellager 6205

10 621-229 1 Securing circlip 52X2 I 621-228 1 Kugellager 6203

11 621-2to 1 Shaft 10 62L-229 1 Sicherungsring 52X2

12 621-018 1 Nut M 25X1.5 11 62L-210 1 W'eIIe

13 627-077 1 Secu,ring washer 12 621-018 1 Mutter M 25X1,5

L4 621-216 1 Chainwheel 13 621"-017 1 Sicherungsunterlegscheibe

15 211-0,81 l- Grub screw 14 62!-216 1 Kettenrad

16 217-073 1 Nut M 6 15 211-081 1 Stel'lschraube
77 B2l-O24 1 Screw M 6X25 16 2L7-073 1 Mutter M 6

18 217-073 1 Nut M 6 L7 621-024 1 Schraube M 6X25
19 231-021, 1 Lubri,cating head M 6 18 211-073 1 Mutter M 6

20 621-025 1 Clutch releasing rod 19 23L-OZ| 1 Kopf M 6

21 2l]I-280 1 Lever of clutch 20 62L-025 1 Ausschaltstange

22 217-O2O 1 Bracket of clutch level 21 211'-280 1 Heibel ',der Kn'pplung

22 2LL-020 1 Halter des Kupplungshebels

73



22. DV OUSTUPNOVÅ RYCI'T,OSTNi
SKNIN

Pol. Oznadeni ks Pojmenovåni

22. ÅBvxcTvnEH r{ATA.fl KOP OEKA
flEPEIAII

622-001

2

3 622-003
4 622-004
5 622-005
6 2t1-042
7 652-027
I 622-008
I 622-009

10 622-0L0
11 622-0tt
t2 622-OL2

13 622-013
t4 622-0t4
15 622-075

16 622-016
17 622-Ot7

18 621-011
19 2],2-009
20 622-020
2t 622-021
22 622-022

23 622-023
24 622-024
25 622-025
26 622-026

27 24t-O3t
28 631-029
29

30 622430
31 622-O3L

32 622-032

33 622-033

34 622-034
35

36 21L-078
37 2t1-O79
38

39 211-080
40 21L-O8L

4t 21L-073
42

43 622-043
44 622-044
45 217-012
46
47 622-047

1

1

1

1

1

1

7
,
1

1

L

1

1

L

7

1

1

1

L

7

1

1

1

1

1

1

L

l"

1

1

L

1

1

1

l"

1

7

L

1

Dvoustupilovå rychlostni
skiiI riplnå

skrii
VIko
DrZåk påeky
K"ulidkov6 loZisko 6206

Kirlidkove loZisko 6204

Tdsnici krouZek 52X3SXg
TEsnici krouiek 40X20X10
Pouzdro piedlohov6ho hiideie
Pouzdro iadide
Piedlohovf hiidel
Hlavni hiidel
Posuvn6 kolo
Hiidel sekundårniho nåhonu
Poiistnå podloZka
Distandni podloZka
Matice ML4XL,25
Pero 4

RetEzov6 kolo
Pojistnå podloZka
Matice
eep iazeni
Radici vidtidka
F.adid

Nozni påka fazeni
Podlozka ø 10

Matice M10 X 1

Sroub plnEni
TEsnEni
Sroub aretace
PruZina aretace
Kolik aretace

OpEra bovdenu
Matice M10

Pådka spojky
Sroub kalenf
Matice Mo

§roub M6 X 25

Sroub MOX40
P6rovå podloZka Ø 6

Vypinaci tydka

Poznåmka floe. O6osHa-
tIEH}IC

622-007

)
3 622-003
4 622-004
5 622-005
6 217-042
7 652-027
8 622-008

9 622-009

10 622-010
11 622-011
72 622-012
13 622-073
14 622-074
75 622-015
16 622-016
77 622-017
18 621-011
19 272-009
20 622-020
2t 622-021
22 622-022
23 622-023
24 622-024

25 622-025
26 622-026

27 241-031
28 631-029
29
30 622-030
31 622-031
32 622-023
33 622-033
34 622-034
35

:i6 2ll-078
3i 2ll-079
38
39 211-080
40 211-081
4t 217-073
42
43 622-043
44 622-044
45 2L7-0r2
46

47 622-047

lllryx I{auuenoranøe flpuueuanue

,I[syxcrynen<arax xopo6xa

nepeÅaq NoM[rer(THaE

1 Kopo6xa

1 Kprrrnra
1 ,I[epxare.r6 p1^rxr

1 lllapøxono.uurznnur6206
1 lllaprzxouoglurruru« 6204

1 YnnorqllIrenBHoe KorEIIo

52X38X9
1 Ynnorntte.fibr{oe Konblro

40x20x10
2 Bry.lrxa npoMexyroqroro BaJIa

1 BryaxanelleKJlrollareJlfi
I flpouexyroqsrrl"r ra.n

1 laasurrli sar
1 flepe4auxaoe KoJreco

1 Ba.n Bropniluoro npuBo.qa

1 flpegoxpanlrremra.fi urafi6a

1 Åøcta:rguo:rr:r.ar^ r:tai'-6a

7 laitxa M 14X 1,25

1 lllno:rxa 4

1 Ilennoe xo;reco

1 llpeaoxpanrlrelrrasruafi6a
1 fafixa
1 flareq yrpaBreEøE

1 Bø;rxa nepexnrcqerlrf,

cxopocteå

1 flepex.rrouatelr cxoPocreri

1 Hoxnoå pr,rvar

nepexnloqeu[, cxoPocreii

1 lllafrda Ø l0
i faftxa M 10X1

1

1

1

1

1

Bo;it Åns EanoJrHegrIfi

Yn.lrorrrerrr.re

Ecrr apper:.rponrx

Ilpyxzra apperlrPoBxz

IIIrøt[r apperøporxz

L Onopa rlrocrnxa 6oyaera

1 fafixa M 10

1 Pyuxa cqe[JIeHIr.E

1 Bo.rr gaxarennsrfi

1 lafixa M 6

7 Eo.m MGX25
1 Eom M 6X40
1 flpvmrunax rlr.airda Ø 6

1 IlltanraBBIKrIotIeHufi

75



22. DV OUSTUP§IOVÅ RYCIIT,OSTNi 22. ÅByXCTyrIEFrrrATArr KOpOEKA
SKRINT TIEPEAAII

22, TW O.SPEED GEARBOX 22. ZW EIGANG.GETRIEBEGEHÅUSE

28- @
27-§ 40

I

I
iiit

t

41

!l
t

rl
; l-sgii
lrlt,i
li

å-

"_r
,3_ 

E

3rr-,

,u- r
37-'o

'El_30

O-tr
4

:æ1r..- _23

bå
I
7

@

,I e
I

t7

I

22

o
I

21

- .,§{S4
-Æk:l§l E,-"Effi-%r B Eiffi"' qtr

I20 lz

76



22. AW O.SPEED GEARBOX

Item Part No. Pcs Spare part Note

22. ZWEI GANG.G ETRIEBE GEHÅUS E

Pos. Benen- StUck Bezeichnung
nunS

Anmerkung

622-007
2

3 622-003
4 622-004
5 622-005
6 271-042
7 625-027
B 622-008
s 622-009

10 622-OtO

11 622-01l
1.2 622-012
13 622-Ot3
t4 622-014
15 622-015
16 622-016
17 622-0t7
18 621-011

19 2t2-009
2C 622-020

2t 622-021
22 622-022
23 622-023
24 622-024
25 622-025
26 622-026
27 241-037
28 631-029
29

30 622-030
31 622-O3t
32 622-032
33 622-033
34 622-034

35

36 211-078
37 21L-079

38

39 211-080

40 2t1-O8l
41 2!1,073
42

43 622-043
44 622-044
45 277-012
46

47 622-047

622-OO1

,
3 622-003

4 622-004 1

5 622-005 1

6 211-042 1

7 652-027 1

I d22-OO3 1

I 622-003 1

10 622-010 2

11 622-011 1

t2 622-012 1

13 622-0t3 1

t4 622-014 1

15 622-OL5 1

16 822-016 1

t7 622-Ot7 1

18 621-011 1

19 212-009 1

20 622-020 L

2t 622-021 L

22 622-022 1

23 622-023 1

24 622-024 1

25 622-025 L

26 622-026 1

27 24t-O3l 1

28 631-029 1

29

30 622-030 1

31 622-03L 1

32 622-032 1

3s 622-033 1

34 622-034 1

35

36 21L-078 1

37 2tt-O79 1

38

39 211-080 1

40 211-081 1

4L 277-073 1

42

43 622-043 7

44 622-044 1

45 217-072 1

46

47 ti22-O47 1

1

l-

1

1

1

1

1

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

L

1

I
7

1

t
1

L

1

1

1.

1

1

1"

1

Two-speeC gearbox complete

Housing
Cover
Hoider of lever
Ball bearing 6206

Ball bearing 6204

Sealing ring 52X38X9
Sehling ring 40X20X10
Bush of layshaft
Bush of shifting member
Layshaft
Main shaft
Sliding wheel
Shaft of secondary driv.J
Securing washer
Spacing washer
Nut M14 X 1.25

Key 4

Chain sprocket
Securing washer
Nut
Pin of gear shifter
Gear shifting fork
Gear shifter
Foot operated gear lever
Washer diameter 10

Nut M10 X 1

Screw for filling with oil
Sealing ring
Screw of arrestment {detent)
Spring of arrestment
Peg of arrestm€nt

Rest of control cable
Nut M10

Lever of clutch
Hardened screw
Nut M6

Screw MOX25
Screw M6 X 40

Spring washer diameter 6

Disengaging rod

Zweigang-
Getriebe kompl.

Gehåuse
Deckel
Hebelhalter
Kugellager 6206

Kugellager 6204

Dichtungsring 52,5X 38X9
Dichtungsring 40X20X10
Buchse der Vorgelegewelle
Btchse des Schaltwerks
Vorgelegewelle
Hauptwelle
Schieberad
Welle des sekundåren Antriebs
Sicherungsunterlage
Distanz-Unterlagscheibe
Mutter ML4X1,25
Feder 4

Kettenrad
S i c h erungsun ter I age
Mutter
Zapfen der Schaltung
Schaltgabel
Schaltwerk
FuB-Schalthebel
Unterlagscheibe ø lo
Mutter M10X1 :
Fiillschraube
Dichtung
Arretierschraube
Arretierfeder
Arretierstift

Bowdenzugstutze
Mutter M1t)

Kupplungshebel
Gehårtete Schrattbe
Mutter M6

Schraube M6X25
Schraube MOX40
Federring Ø 6

Ausrtickstange

JA

77



23.

23.

SPOIKA
CLUTCH

23. CUEnnEHøri
23. KUPPLUNG

6_

r0-E
a

11- i-1.

o_15

,*-- 
[

_13



23. SPOIKA

PoI. Oznadeni ks Pojmenovåni

23. CIIEnJIEHItE

Poznåmka flos. O6oana- lllryr Hazr'reuonasue llpuueuanue
qeHIe

623-00L Spojka fplnå
2 623-02l Cqenaenre KoMrreKTHoe

3 623-003 1 Nåboj spojky 2

4 220-oo3 1 Lozisko 3 623-003 1 Bry'nra crrenJre,L'

5 623-005 1 Ko§ lamel 4 220-003 1 floÅurzunlrx

6 520-005 4 Ocelovå Iamela 5 623-005 1 Koperura Å.r's Ålrcx()I,

7 623-007 4 Ferodovå lamela cqeEnerilt,

8 6 520-005 4 CtaJrrnofi .qzcx

9 220-008 6 Miska p6ra 7 623-007 4 ,{r.rcx ![epoaornii
10 22O-OO} 6 P6ro 8

11 623-011 6 Matice 9 220-0OB 6 Yaruxa rpyxrrlbt
12 i(! 220-009 6 IIInon«a

13 22O-OO7 1 Viko spojky il 623-011 6 fafixa
14 220-O4L 1 Tydka kråtkå 12

15 220-042 1 Kulidka Ø 6 13 220-007 1 Kpuur«a cqernegrs
14 220-041 1 Illraxra KoPorran

i5 220-042 L lllapux Ø 6

23. CLUTCH 23. XUPPLUNG

Item Part No. Pcs Spare part Note Pos. Benen- Stiick Bezeichnung Anmerkung
nung

623-001 Clutch complete
2 623-001 KomPl' KuPPlung

3 623-003 1 Hub of clutch 2

4 220-OO3 1 Bearing 3 623-003 1 Kupplungsnabe

5 623-005 1 Cage of plates 4 22O'0O3 1 Lager
6 520-005 4 Steel plate 5 623-005 1 Lamellenkorb
7 623-007 4 Ferodo plate 6 520-005 4 Stahllamelle l

8 7623-007 4 Ferodo-Lamelle

I 22O-0O8 6 Cup of spring 8

10 22O-OO9 6 Spring S 22O-O08 6 Federschale
1l- 623-011 6 Nut L0 22O-OO9 6 Feder
72 11 623-011 6 Mutter
13 220-007 1 Cover of clutch L2

L4 220-O4L 1 Short rod 13 220-007 1 Kupplungsdeckel

15 220-042 1 Ball diameter 6 L4 22o-o4t 1 Kurze stange
15 220-042 1 Kugel Ø 6

't9



2s. sPolKA
23, CIIENJIEHøE

23. CLUTCH

23. KUPPLUNG

,, ,.': .4,'

I,,
,l ,r::

I1

a/

.toI
Iffi

'9
I

sr3
I
I
I

7.

I

æ v

5

I
6

l

80



2s. sPolKA

Pol. Oznadeni ks Poj,menovåni

623-201 1 Spojka tipl'nå
L 623-203 1 Nåboj spojky
2 22O-O03 1 LoZisko
3 623-005 1 KoS iamel
4 520-005 4 Ocelovå Iamela
5 623-007 4 Ferodovå lamela
6 220.207 1 Vlko spojky
7 220-208 3 Miska pruZiny
I 220-2Og 3 PrilZina
I 623-211 3 Matlce

10 22O-O4l 1 Tydka [<råtkå
11 220-042 1 Kulidka

23. CL UTCH

Item Part No. Pcs Spare part

623-201 1 Clutch complete
L 623-203 1 Hub of clutch
2 220-003 1 Bearing
3 623-005 L Retainer ,of clutch plates
4 520-005 4 Steel plain plate
5 623-007 4 Plate with lining
6 220-207 1 Clutch cover
7 220-208 3 Cup of spring
B 220-209 3 Spring
I 623-211 3 Nut

10 220-041 1 S,hort rod
11 Z2O-O42 1 BaU

23. CUEnJIEH14E

PozndmkS flos. O6osxa- IIIryx Har,ruenoaasze

IIEHI,IE

623-201
I 623-203

2 220-003
3 623-005
4 520-005

5 623-007
6 220-207
7 220-208

8 220-209
9 623-271

10 220-04L
11 220-042

C4en.netrøe .a c6ope

Bry;rxa rryrlmt cqeuaerø.r

flo.u,ruranrrur

forosxa nJracrøH

4 Cta.nrHafl n:r,acrt4ua

4 fl;racrøna lDepoao

1 Kprrurxa crlenrlexrrt

3 Tapenxa flpyxøirEr
3 llpyxzua
3 I'afixa
1 Illranra xoporKafl

1 IIIapur

23. KUPPLUNG

Note Pos. Benen- Stiick Bezeichnung Anmerkung
nunS

623-2OL 1 V.ollståndige KuPPlung
L 623-203 1 Kup'plungsnabe
2 220-003 1 Lager
3 623-005 1 Larnellenkorb
4 520-005 4 Stahlla,melle
5 623-007 4 Lamelle mit Belag
6 220-207 1 Kupplungsdeckel
7 220-208 3 Federte,Iler
I 220-209 3 Feder
I 623-217 3 Mutter

10 220-047 1 Kurze Stange
11 220-042 1 Kugel

81



31. RÅM
31. FRAME

.o
§l

3I. PAMA
31. RAHMEN

(n
ir1

H

I.,a*-fl
Adl

?å*H-
-ær:æ;4

C{r

ed

C.lr+

\
ssfl:??t\h, I !b E I

$
f'l

ffi
*b g *F

ft
C-{

rl
§Oc*;æ§

Lbt
l'
*

G4 \\,o
{a'
.i r:l

6l
a{

*
I

82



31, RÅM

Pol. Oznadeni ks Pojrnenovåni

3I. PAMA

Poznåmka IIos. O6oena- Illryx HaurnrenosaHrre

IICHIIE

* Y craporo BrrnorueHtarr HoMep no3rrrrr,ru 631-O02,

2 -631-202 1 Stiedni dil råmu Z *631-202 1 Cpeanrx qacrE paMbr
3 631-103 2 Pouzdro 3 631-103 2 Brytxa
4 23t-021 2 Maznidka 4 231-O2l 2 Mac.nenxa
5 634-003 \ Uzdtvår 5 634-003 1 3aroop
6 631-006 8 Opdrn6 pouzdro 6 631-006 g ynopnaø nry:rxa
8 631-008 1 Zadn1 dil råmu g 631-008 1 Baarrss qacrb paMhr
S 631-009 1 Vzpåra 9 631-009 I ynop

10 631-010 2 DtZ,Ak motoru pfedni l0 631-010 2 Kpoxurreriu As,nrarerx nepeÅsrlfi
11 631-011 2 DiZAk pledlohy 11 631-011 2 Kporurrerin xonrpnpuno4a
12 631-012 [1] DrZåk dvoustupfiove stfinE levi D 631-012 (l) .{epxare:rr ÅByxcryneHqaroir xo-
13 631-013 (1) DrZåk dvoustu,phov6 sfinå pravf po61r, retrxrÅa,r ,epbrfi
L4 632-003 1 DrZåk zadniho blatniktl l3 631-013 (I) ,flepxare.rr ÅByxcrynerqaroii xo-
15 631-015 3 stahovaci §roub råmu po,6xr nepenau npaarut
16 631-016 3 Matice stahovaciho §roubu 14 632-003 I Kpogrurefia 3ar;{ero rl)r3cBorc}
17 631-117 1 Sroub råmu dolni urura
18 631--118 1 Matice 15 , 631-015 3 Crgxxori 6o.nr paurr
19 631-019 1 P6ro-vå podloZka 16 631-016 3 laråxa crsxgoro 6orra
20 631-020 1 Matice M 12 17 631-117 1 Eo.nr par,rrr nrnxnørt
2L 631-021 1 Stupadka l8 631-118 1 taftxa
22 63L-022 1 Stupadka levå 19 631-019 1 flpyxønras. ruaiila
23 231-011 2 Matice M 10 20 631-020 I tarixa M 12
24 237-Ol2 1 P6rovå podloZka @ 10 Zl 631.-O2t 1 floruroxxa
25 221-0L3 1 Slapka 22 631-022 1 flo,qnoxr<a JreBas

26 631-026 1 Sroub rå,mu horni 23 231-0t1 2 fafixa M 10
27 631-027 1 §roub motoru horni 24 231-O1Z 1 IlpyxøaHas uafi6a Ø l0
28 631-028 6 Sroub motoru 25 Z2l-O13 1 fleaa;rr
29 631-029 7 Matice M 10X1 26 631-026 I Eo;rr paun nepxnr.rii
30 241-O3l 7 Pod,loZka Ø l0 27 637-027 1 Eo;rr aErirrareJlg repxnrafr
31 231-012 7 PCrove podloLka Ø t0 28 631-028 6 Eo;rr ÅBr.rrareJr.E
32 631-032 1 RozpErncpouzdro 29 631-029 7 t-afixa M 10Xl
33 631-033 1 Hadice 30 241-03t 7 tjlafi.6a Ø t0
34 631-034 1 Stit 31 231-OlZ 7 ltpyxtru:fla'. :tliafi1a Ø 10
35 631-035 2 Pouto §titu 32 631-032 1 Pacnopaas Brynxa
36 232-0tB 12 Sroub M 6X12 33 631-033 1 III;ranr
37 217-073 74 Matice M 6 34 631-034 1 ll[ørox
38 2LL-053 14 Podloika Ø 6 35 631-035 2 Kpen.renre urula
39 2L7-O72 14 Pdrovå podloZka Ø 6 36 232-OtB 12 Eo;rr M 6X12
40 232-012 1 Sroub M 8X20 37 2Il-073 14 Iafixa M 6

4L 2L3-02C 1 P6rovå pod'loåka Ø I 38 211-053 14 llfairda Ø 6

42 213-021 1 Matice M 8 39 217-012 74 Ilpyxzrurax uafi1a Ø 6

43 632-001 1 Piedni blatnik 40 232-012 1 5o;rr M 8X20
44 632-202 1 Zadni blatnik 41 213-020 1 flpyxvnnas. uafila Ø 8
45 631-036 2 §roub M 6X18 42 213-027 1 lafixa M 8
46 631-018 1 Matice 43 632-001 1 Ilepe.uuufi rpaaenofi rqar (r<pr,r.lo)

47 631'204 1 Sroub M 10X12 44 632-202 1 3a.unufi rpxsenorå u1ør (rpn-ro)
' 48 211-01S 1 TEsnEni Ø 10 45 631-036 2 Eo.nr Ivl 6X18

46 631-018 I lafira
' Stare provedeni må pozici 631-002. 47 637-204 I EonT M lOX 12

48 2lI-019 1 Ynronreaue Ø 10

83



31. RÅM
31. FRAME

3I. PAMA
31. RAHMEN

.}\

fi,
§ry

:f C1 rn
oi c-r r{ or
ti rl
---l-

§

#-h
ffiffi
&;.ffi

&*
§

C{-

*å

-F*æ;S

d"rytrd--: o Fa l
rtr,dfaø

?åropå4-
er
rS

f
fi

s'
*-0 g -F\

*. ._o g!!r-E!!ss O O$ååT ,,
E rlL E g

g
I

-F#.rd \ !r)

\b,l
(^

i
(r
fll

.4tl
ri..,:

,;":riri'-'J
--tå"; )"i.ffiii1'.){\ffielg;-;. \ o'aiw :'X,r-§'



31. FRAM E 31.. RAHMEN

Item Part No. Pcs Spare part Note Pos. Benen- Stiick Bezeichnung Anmerkun8
nunS

2 -631-202 1 Center part of frame
3 631-103 2 Bush 2 -63L-202 1 Mittelteil des Rahmens

4 231-02L 2 Lu'bricating nipple 3 631-103 2 Buchse

5 634-003 1 Lock 4 237-027 2 Schrniernippel
6 631-006 8 Thrust bush 5 634-003 1 Verschluss
8 631-008 1 Rear part of frame 6 631-006 I Abstutzbuchse
9 631-009 1 S,trut 8 631-008 1 Riickwårtiger Teil des Rahmens

10 631-010 2 [ront engine bracket I 631-009 1 Strebe

11 631-011 2 Bracket of countershaft 10 631-010 2 Vorderer Motorhalter
12 637-012 [1) Bracket'of two-stage gearbox, 11 631-011 2 Halter'des Vorgeleges

L. H. side 12 631-012 (11 Halt.er des linken zweistufigen
13 631-013 [1] Bracket of two-stage Searbox, Gehåuses

R. H. side 13 631-013 (L) Halter des zweistufugen rechten

14 632-00:i 1 Holder of rear wheel muCguard Gehau§es

15 631-015 3 Frame tightening bolt L4 632-003 1 Halter des hinteren Kotfugels

16 631-016 3 Nut of tightening bolt 15 631-015 3 Klernrnschraube des Rahmens

17 637-717 1 Lolyer bolt of frame 16 OSf-OfO 3 Mutter zur Klemmschraube
18 631-118 1 Nut 17 63t-117 1 Untere Schraube des Rahmens

19 631-019 1 S,pring washer 18 631-118 1 Mutter
20 631-020 1 Nut M 12 19 631-019 1 Feder-Unterlegscheibe

2L 631-021 1 Footrest 20 631-020 1 Mutter M 12

22 63:--022 L L. H. side footrest 21 631-021 1 Fussraster
23 231-OL]- 2 Nut M 10 22 63L-OZZ 1 Linker Fussraster

24 231-Ol2 1 S,pring washer dia. 10 23 231-071 2 Mutter iU 10

25 221-013 1 Pedal 7.4 231-012 1 FeCer-Unter'legscheibe

26 631-026 1 Top fra,me bolt 25 Z2l-073 1 Pedal

27 63L-027 1 Engine upper bolt 26 631-026 1 Obe,re Schraube des Rahmens

ZB 631-028 6 Engine fixing screw 27 63t-027 1 Obere Schraube des Motors

29 631-029 7 Nut M 10X1 28 631-028 6 Schraube des Motcrs

30 241-037 7 Washer dia. 10 29 631-029 7 Mutter M 10 X 1

31 231.-OL2 7 Spring washer dia. 10 30 247-037 7 Unterlegscheibe Ø 10

32 631-032 1 Spacing bush 31 23I-012 7 Feder-Unterlegscheibe Ø 10

33 631-033 1 Hose 32 631-032 1 Distanzbuchse

34 631-034 1 Back plate 33 631-033 1 Schlauch
35 631-035 2 Tie of back plate 34 631-034 1 Schild
36 232-OLB 72 Screw M 6x1r2 35 631-035 2 ScheIIe zum Schild

37 211,-O7g L4 Nut M 6 38 232-078 12 Schraube M 6X12

38 211-053 14 Washer dia. 6 37 271-073 L4 Mutter M 6

39 217-012 14 Spring washer dia.6 38 271-053 74 Unterlegschelbe Ø 6

40 292-OtZ 1 Screw M SX20 39 217-072 L4 Feder-unterlegscheibe ø 6

41 273-O2O 1 ,S)pring washer dia. 8 40 232-At2 1 Schraube M 8X20

42 213-02L 1 Nut M 8 4L 273-020 1 Feder-Unterlegscheibe Ø I
43 632-001 l" Front mudguard 42 213-021 1 Mutter M 8

44 632,202 1 Rear rnudguard 43 632-001 1 Vorderer Kotlliigel
45 631-036 2 Screw M 6,X18 44 632-202 l- Hlnterer Kotflugel
46 631-018 1 Nut 45 031-03'6 2 SchraubeM6xL8
47 63]-204 1 Screw M 10X12 46 631-018 1 Mutter
48 211-019 1 Sealing rinS dia.10 47 637'204 1 Schraube M 10X12

48 zll-0Lg 1 Dic,htung Ø 10

* Original ex€,cution part number 631-002.
* Die alte Ausfiihrung hat die Positionsnummer
631-002

85



32. BLATNIKY STARE PROVEDENI
32. MUTDGUARDS ORIcINAL EXEKU-
TION

32. TPfl3EBbIE
BbIIIONHEHI,IE
32. KOTFLUGEL

UIHTbI _ CTAPOE

_ ALLTE AUSFUHRUNG

r.) co {rlL
,' o

86



32. BLATNIKY 32. TPflSEBbIE III14T6I

Pol. Oznadeni ks Pojmenovåni Poznåmka l-Ios. O6oaxa- IIItyx }laruenonanrle flpøuevaxlre
qeII1Ie

1 632-001 L Pledni blatnik
2 632-002 1 Zadti blatnik 1 632-001 1 IlePeatlrfi rpxseaorl ulNr

3 632-003 1 DrZåk zadniho blatniku 2 632-002 1 3awøk rpøsenoå rqnr

4 232'0LB 8 Sroub MGx12 3 632'003 I .(epxateab 3aÅHero

5 217-073 8 Matice M6 rp,3eBolo lqrtra

6 217-072 8 P6rovå podloZka Ø 6 4 232-018 8 Eo:rr M6X12
5 271-073 8 laftra M 6

6 277-072 8 flPYxtnnas uafila Ø 6

32. MUDGUARDS

Item Part No. Pcs Spate part

. 32, KOTELUGEL

Note Pos. Benen- Stiick Bezeichnung Anmerkung
nunS

., L 632-001 1 Front mudguard
Z 6Z2-002 1 Rear mudguard 1 632-001 1 Vorderer Kotfttgel
3 632-003 1 Holder of rear mudguard 2 632-002 1 Hinterer Kotfliigel
4 232-OtB 8 Screw MOX12 3 632-003 1 Halter des hinteren

5 271-O7g 8 Nut MO Kotfltisels
B 2]7-072 I Spring washer diameter 6 4 232-078 I Schraube MOX12

5 27L-O73 I Mutter Mo

6 ZL7-\LZ 8 Federring ø 6

87



33. SEDLO

33. SADDLE

33. CEÅnO

33. SATTEL

o--11

9-ro

o-7

E-o

o-7

E_o



33. SEDLO

Pol. Oznadeni ks Pojmenovåni

1 633-001 1 Sedlo
2 633-002 1 DrZdk piedni
3 633-003 1 DrZåk zadni
4 633-004 1 DrZåk stiedni
5
'6 232-018 4 Sroub MOX12
7 2L7-0LZ 4 Pdrovå podloZka Ø 6

I
I 633-009 1 §roub M8X15

10 2L3-02L 3 Matice MB

11 2L3-O2O 3 P6rovå podlolka Ø 8

33. cEÅno

Poznåmka IIoa. O6oara- IIIryx Hanr'renosarrrae flpur*reuarzo
qeriEe

1 633-001 1 Ce.qro

2 æ3-AO2 1 ,(epxarear nePelnuil

3 633-003 1 .flePxare.ut sa+tuft
4 633-004 1 ,I[epxatem cPe,unøft

5

6 232-018 4 Eo;rr M6X12
7 217-Ol2 4 flPyxr'anas. safr6a Ø 6
8

I 633-009 L 6ont M 8X15
i0 2T3-AZ| 3 laftra M 8
11 213-O2O 3 Ilpyxzrrax lø;aiada Ø 8

33, SADDLE 33. SATTEL

Item Part No. Pcs Spare part Note Pos. Benen- Stiick Bezeichnung Anmerkung

nunS

1 633-001 1 Saddle
2 633-002 1 Front holder 1 633-001 1 Sattel

3 633-0C3 1 Rear holder 2 633-002 1 Vorderer Halter

4 633-0C4 1 Middle holder 3 633-003 l Hinterer Halter

5 4 633-004 1 Mittlerer Halter

6 232-018 4 Screw M6X12 5

7 277-OL2 4 Spring washer diameter 6 6 232-0tB 4 Schraube M6X12

s 7217-0LZ 4 FederringøB
I 633-009 1 Screw MsX15 B

10 2L3-OZL 3 Nut MB I 633-009 1 Schraube M8X15

11 213-O2O 3 Spring washer diameter B 10 213-02]- 3 Mutter M8

11 2L3-D2O 3 Federring ø B

89



34. NÅIrRz OT,EIE - STARE 34. MAcilfrHbtfr. EAK
PROVEDENI cTAPoE BbINoJIHEHøE
34. OIL IANK - ORIGINAL EXECUTION 34. OT.BEHÅLTER _ ALTE

AUSFUHRUT'IG

5+
lio r='

@-6

o-9

[-r

90



34. NÅDRZ OrErE 34. MAC.rlflHbIff EAK

Pol. Oznadeni ks Pojmenovåni Poznåmka fioa. O6oaxa- IIIryx I-IafiMenosaure flpuue'rctløe
TIEHI'IE

634-000 NådrZ oleJe fiplnå
2 634-001 1 NddrZ oleje 634-000 Macnsrrrfi 6ax xoun.rexTlrrri

3 634-003 1 UzåvEr nåalrze 2 634-001 1 Macasnufi 6ax

4 634-004 1 Vfpustnf §roub 3 634-003 1 3amop 6ara

5 235-OO7 1 TEsn6ni Ø 14 4 634-004 1 Crunnar upo6xa

O 5 235'OO7 1 Yn;roraerue Ø14
7 232-OLB 2 Sroub M6 X12 6

8 LLL-OZI 2 Matice MO 7 232-018 2 6ont M6X12
g 1L7-OLZ 2 Petove podloika 8 211-073 2 fafixa M 6

10 634-010 1 Hadice 9 2L7-012 2 llpyxur*ras staitda

l0 634-010 1 IIIaanr

34. OIL TANK ,3{. OiBEHÅLTER

Item part No. pcs Spare part Note ios. Benen-StUck Bezeichnung Anmerkung

nunt
634-000 OiI tank complete

2 634-001 1 Oil tank 634-000 Kompl. olbehålter
3 634-003 1 Oil tank filler cap 2 634-ooL 1 olbehålter
4 634-004 1 Drainint screw of oil tank 3 634-003 1 Behålterschlu8
5 235-Oo7 1 Sealing ring diameter 14 4 634-004 1 AblaE-Schraube
6 5235-OO7 lDichtungØ14
7 232-Ol8 2 Screw MGX 12 6

8 211-073 2 Nut M6 7 232-018 2 Schraube MBx12
g LL7-OLZ 2 Spring washer I 211-073 2 Mutter MB

10 634-010 1 Hose I 2L7-OL2 2 Federring
10 634-010 1 Schlauch

91



35. NÅDRZ PALIVA
35. EUEL TANK

35. TONJIøBHbIø EAK

35. KRAFTSTOFFBEHÅLTER

j
o

l\'
I

*§

ro

I

@

(o

I

F

ct-

$(o
tl
o@

t?oå

92



35. NÅDRZ PALIVA

PoI. Oznadeni ks Pojmenovåni

35. TONJII,IBHbIII EAK

Illryx l{aN}renosaune flprueuanrc

1 'I'on.nus*rrrå 6ax

1 3araop roraupsoro 6axa

Z Rpaø
2 Ynr.or:'reurz.e Ø 14

2 Petyxuøs.
2 Cg.terrr6,.ox
2 Eoyr M6X45
2 lafixa M 6
2 Ilpyxuxnas. uaih6a Ø 6

2 llllanr
1 3aærrfi .u,epxarerrb

ton.nttsgoro 6axa

2 Crouopxoe xorr64o

1 635-001
2 634-003

3 635-003
4 235-007
5 635-020

Q 635-006
7 635-007
I 217-073

I 2t7-Ol2
10 635-010
11 635-011
L2 635-021

1 635-001

2 634-003
3 635-003
4 235-007
5 635-020
6 635-006
7 635-007
I 2t7-073
I 2t7-0L2

10 635-010
11 635-011
72 635-021

Poznåmka

Note

flos. O6osHa-
IIEIIHE

1 635-001
2 634-0A3
3 635-003
4 235-007
5 635-020
6 635-006
7 635-007
8 211-073
9 2t7-Ol2
10 635-010
11 635-011

t2 635-021

35. TUET, TANK

Item Part No. Pcs Spare part

1 NådrZ paliva
7 tJz1vår nådrze
2 Kohout
2 Tdsnåni Ø 14

2 Redukce
2 Silentblok
2 Sroub MOX45
2 Matice M6

2 P6t'ovå podlozka. ø 6

2 Hadice
1 Zadni drzåk nådrze
2 Po jistka

1 Fuel tank
1 FueI tank filler cap
2 Fuel tap
2 Sealing ring dia. 14

2 Reduction
2 Silentblock
2 Screw MOX45
2 Nut M6
2 Spring washer ø 6

2 Hose
1 Rear holder of tank
2 Cuclip

35. KRAETSTOEFB EHÅf, TER

Pos. Benen- Stiick Bezeichnung
nunS

Anmerkung

1 635-001 1 KraftstoffbehåIter
2 634-003 1 BehålterverschluB
3 635-003 2 Hahn
4 235-OO7 2 Dichttng Ø 74

5 635-020 2 Untersetzung
6 635-006 2 Silentblock
7 635-007 2 Schraube MOX45

8 21L-O73 2 Mutter M6

9 217-0LZ 2 Federrin9 ø 6

10 635-010 2 Schlauch
11 635-011 2 RiickwårtiSer BehåIterhalter
L2 635-OZL 2 Sicherung

93



41. PNEDNI VIDLICE
41. TRONT FORK

4I. NEPE.[H fl ,I BI,I JIKA
41. VORDERCABEL

f-o EP, 6- tf

'o-å

,,8
E

El_

r?-r

,*§

,-§

Q,,&'

I-"
fil-a
M-n
O-eo

S-rs

t-
{21)

,il-s

0-5

"-o

94



41. PR.EDNi VIDLICE 41. NEPEÅHflg BI,IJIKA

PoI. Oznadeni ks

641-001
7 641-002 1

2 642-033 1

3 641-004 1

4 641-005 1

5 64t-027 2

6 261-0L7 2

7 64t-208 2

8 641-209 2

I 641-010 2

10 641-011" 2
11 641-072 2

t2 641-013 2

13 64r.-014 2

t4 641-015 2

15 641-016 2

16* 641-017
17- 641-018
18 642-036 4

19 213-02t 4

20 21L-054 4

2L 642-035 4

22 642-034 2

[23] 641-009 2

" podle potieby

Itetn Part No. Pcs

641-001
1 641-002 1

2 642-033 1

3 641-004 1

4 641-005 1

5 641-027 2

6 267-0L7 2

7 647-208 2

I 641-209 2

I 641-010 2

10 64L-011 2

1L 641-072 2

12 641-013 2

13 641-014 ?

1_4 641-015 2

15 641-016 2

16. 64L-0L7
t7* 641-018
18 642-036 4

19 273-021 4

20 211-054 4

27 642-035 2

22 642-034 2

(231 64r.-00s 2

* as required

Iloa. O6oerra-
!ICHHC

6,11 - 0(!1

1 641-002
2 642-0i3
3 641-004
4 641-005
5 641-027
b 261-017
7 b41-208
I 641-209
9 641-010

10 541-011
11 641-012
l2 641-013
13 641-014
t4 641-015
15 641-0i6
16+ 641-Ot7
17' 641-018
18 642-036
1"9 273-021
20 2tt-054
2t 642-C35
22 642-034
(23) 641-00e

Pojmenovåni Poznåmka

Piedni vidlice [plnå
Piedni vidlice
Mfistek
Matice dolni
Matice horni
Sroub M6
Matice Mo
TEsnici krouZek
Kluzåk [pro osu Ø 12)
Dolni pouzdro
TEsnEni
Horni pouzdro
DrZåk pruZiny dolni
'PruZina

Driåk pruZiny horni
Matice drZåku
Distandni podloåka krku
Distandni podloZka
Sroub M8X50
Matiie M8
Perovå podloZka Ø I
Timen horni
Tfmen dolni
Kluzåk [pro osu Ø 1].)

IIIrvx

1

1

I
1

,
,)

2

2

2
,
,
a

,
2

4

4

4

,

* - flo uorpe6aocru

41. VORDERGABEL

Pos. Benen- Stiick Bezeichnung
nunS

I{auMeHosasøe flpaueuanue

Ilepeg,naa nraxa s c6ope

Ilepelnax røaxa
MocrNx
fafixa nuxqan
faåra repxaxx
Eonr M 6

lafixa M 6

Yn;rorgurelrtroe KoJrbrro

fl;rynxep (uxx ocø Ø 12)
Hnxrxr eryaxa
Ynaornenre
Bepxxrr ary:rxa

,Ilepxarerr npyxrrHbr :ruxnuii
Ilpyxraua
,r]epxare.rr rrpyxtr'Hbr sepxnuii

farlxa gepxarerx
,[racranuuonna n uart6a ueiixw
ÅEcragrluoglra t uait6a
Eo.nr M 8X50
laftxa IU 8

llpyxø,axax uaiÅ6a Ø 8
Cxo6a aepxnax
Cxo6a nraxnsa
fl.rynxep (tts ocu Ø ll)

41. FRONT EORK

Spare part Note

Front fork as embly
Front fork
Bridge
Lower nut
Upper nut
Screw M6
Nut MG

Sealing ring
Fork leg (for spindle dia. 12 mm)
Lower bush
Sealing ring
Upper bush
Lower holder of spring
Spring
Upper holder of spring
Nut of holder
Spacing washer of neck
Spacing washer
Screw M8X50
Nut M8
Spring washer dia. 80 mm
Upper stirrup
Lower stirrup
Fork leg (for spindle dia. 11 mmJ

641-001 Vollståndi8e Vordergabel
1 641-002 1 Vordergabel
2 642-033 1 Briicke
3 641-004 1 Untere Mutter
4 641-005 1 Obere Mutter
5 647-027 2 schraube M6

6 267-017 2 Mutter MO

7 64L-208 2 Dichtungsring
I 641-209 2 Gleitstiick (fiir Achse Ø 12)

I 641-010 2 Untere Buchse
10 641-011 2 Dichtung
11 647-072 2 Obere Buchse
72 641-013 2 Unterer Halter der Feder

13 641-014 2 Feder
L4 641-015 2 Oberer Halter der [ieder
15 641-016 2 Mutter zum Halter
16- 641-017 Distanzscheibe zum Hals
17- 641-018 Distanzscheibe
18 642-036 4 Schraube MBX50
19 273-O2L 4 Mutter M8

20 2L1-O54 4 Federring ø B

27 642-035 2 Oberer Biigel
22 642-034 2 Unterer Biigel
(23) 641-009 2 Gleitstuck [fur Achse Ø 11)

* nach Bedarf

Anmerkrtng

95



42.

42.

NiDiTKA A BovDENY
HANDLEBARS AND CONTROL

PyJIb Vt TPOCbT EOyÅEHA
LENKER UND BOWDENZUGE

42.

42.

ffi
åW/tr
I@- '.i



42. NIDiTKA A BOVDENY

Pol. Oznadeni ks Pojmenovåni

1 642-001 Riditko 1ev6

2 642-002 1 Gumov6 drZåtko
3 642-003 1 Pådka spojky
4 642-032 1 DrZåk pådky
5 242-OO4 1 Sroub M 5X22
6 242-OO5 1 Pouzdro
7 242-007 1. P6rovå podloZka Ø 5

I 242-006 1 Matice M5
I 642-009 1 Riditko prav6

10 242-009 1 Plynovå rukojet
11 642-012 4 Sroub M BX45
tZ 2L3-O2L I Matice M8
13 2ll-O54 4 PodloZka Ø B

14* 642-03r [1] aiditko
L5 642-016 1 Bowden spojky
16 642-017 1 Bowden plynu

. Na zvlåStni piåni. Nahrazuje poloZka J. a 9.

42. *IANDLEBARS AND CONTROL
CABLES

Item Part No. Pcs Spare part

42. PyJIb ynpABJIEH14fr C EOyÅEHAI\tt{

Poznåmka I1oa. O6osxa- lllr-vx llaør"renoeaHøe flpunevauue
qCHI,IE

I 642-007 Jlerax uacrr pyrx
2 642-002 I PegrHosaø pyrotrrxa
3 642-003 1 Puqaxox cqenrreHrifl

4 642-032 1 .(epxarerE pbrcar(Ka

5 242-004 1 Borir M 5X22
6 242-005 1 Bryaxa
7 242-007 1 llpyxøHriax uaii6a Ø 5

8 242-005 1 lafixa M 5
9 642-009 I flpanaø qacrb py,'r.E

i0 242-OO9 1 Pyroxrxa raaa

11 642-012 4 Eorr M8X45
72 213-021 8 fafixa I{ 8

13 271-054 4 lIIfiL6a Ø tl
14* 642-C31 (1) Py;rr
15 642-016 1 'fpoc Ecyaeua cqetrreHl4.E

15 642-016 I Tpoc Eoyaena raaa (Åpocceax)

* l-lo oco6ovv saxaa;,r. 3auenxer nos. 1 ø 9.

42. LENKER UND BOWDENZiJGE

Pos. Benen- Stiick Bezeichnttng
Not.e nung

Anmerkung

1 642-001 L. H. side handlebar 1 642-001 Linke Lenkstauge
2 642-002 1 Rubber grip 2 642-002 1 Gummi-Griff
3 642-003 1 Clutch control lever 3 642-003 1 Kupplungshebel
4 642-032 1 Bracket of lever 4 642-032 1 Halter des Hebels
5 242-004 1 Screw M5X22 5 242-004 1 Schraube M5x22
6 242-005 1 Bush 6 242-005 1 Buchse
7 242-007 1 Spring washer dia. 5 mm 7 242-007 1 Federring @ 5

8 242-006 1 Nut M5 I 242-006 1 Mutter M5

I 642-009 1 R. H. side handlebar I 642-009 1 Rechte Lenkstange
10 242-009 1 Twistgrip 10 242-OOg 1 Gasdrehgriff
11 642-012 4 Screw M8X45 11 642-012 4 Schraube M8X45
12 213-021 8 Nut M8 12 2L3-O21 8 Mutter M8

13 21L-054 4 Washer dia. 8 mm 13 2lL-054 4 Unterlegscheibe Ø 8

74* 642-O3L [1J Handlebars 14- 642'O3L [7) Lenkstange
15 642-016 1 Clutch control cable 15 642-016 1 Bowdenzug der Kupplung
16 642-017 1 Throttle valve control cable 16 642-017 1 Gas-Bowdenzug

rl.^,. ii.i,
* To special order. Replaces items 1 and g. * Auf besonderes Verlangen. Ersatz fiir Posten l

und 9.

97



RycHLoPALNÅ RUKOIET EbICTPOÅEIzcTBvIouAfl PvtIKA

RAPID.ACTION TWISTGRIP VALVE TURIST'GRIP

T
7

-\

5

@-'-

98



L 242{,09 Plynovå rukojet fplnå
2 242-009 Errcrpoleåcrnyloulag pytrKa
3 242-020 1 Trubka rukojeti KoMnrrexrrrat
4 242-021 1 Tåleso rukojeti [obE poloviny) 2
5 242-022 2 §roubek tElesa M5 3 242-O2O I Tpy6xa pyxonrxr{
6 242-023 1 Sroub dorazu M5 4 242-021 I Koprrycrr pyr<osrxlr
7 242-0OG 1 Matice M5 (o6e norosrurgr)
I 242-002 1 Gumov6 drZåtko nrnr IlI 5 ynopa

7 242-006 1 lafixa
I 242-OO2 I PesuH. .u,epxarenB

Pol. Oznadeni ks Pojmenovåni

Item Part No. Pcs Spare part

L 242-009 Rapid action throttle valve
twistgrip compl.

2

3 242-O2O L Tube of twistgrip
4 242-021 1 Body (both halvesl
5 242-022 2 Securing screw M5 of body
6 242-023 1 Screw of buffer M5
7 242-006 1 Nut
8 242-OOZ 1 Rubber grip

Poznåmka IIos. O6osna- IIIryx Halllreuosasre llpuue.ranne
!ICEI'E

Note Pos. Benen- Stiick Bezeichnung Anmerkung
nunS

I 242-OOg Gasgriff kompl.
2

3 242-020 1 criffrohr
. 4 242-027 1 Griffk0rper fbeide Hålften)

5 242-022 2 Sicherungsschraube der K0rpers N{5

6 242-023 1 Anschlagschraube M5
7 242-006 1 Matice M5
I 242-OOZ 1 Gummihalter

99



51.

51.

PREDNI KOLO 6PLNE
FRONT WHEEL COMPLETE

51. TIEPE.IIHEE KONECO

51, VORDERRAD KOMPI,.

/\/\r
,>tt9)
"i

-.a--t'd-' "
,

(O

100



51. PREDNI KOLO 51. nEPEnHEE KOJTECO

Pol. Oznadenl ks Pojmenovåni Poznåmka flos. rJ6osna- IIJryx llaøueaor'aaøe llpur'reva:rue
qeHlre

651-001 Piedni kolo (pln6
651-201 651-C01 flepeasee xo.reco n c6cpe

3 651-203 1 Piedni kolo 651-201
3" 651-003 1 Pledni kolo 3 651-203 1 flepe.unee xo.neco

4 657-204 2 Prachovka 3' 651-003. 1 Ilepeanee xoaeco

4* 651-004 2 Prachovka 4 651-204 2 llrraesarqrulrrfi xoxvx
5 651-205 

'1 
Osa pfedniho kola 41 651-0C4 2 fluneaau;*ouuii xoxlx

5- 651-005 1 Osa piedniho kola 5 651'205 1 Ocs reperH3ro Koneca

6 651-206 1 Matice 5* 651-005 1 Ocr nepeÅHero r(orreca

6. 651-006 1 Matice 6 651-206 1 farixa
8 65L-008 1 Pneumatika 2,75-23 6* 651-006 1 lafixa ,,i,ri
9 651-009 1 Du§e 2,75-23 8 651-008 I flHesMarrlrecxarr ru{lra 2,15 - 23

10 651-010 1 Påsek 9 651-009 1 Kar'repa 2,75 - 23

10 651-010 1 Jlenta

PodloZky s oznadenim * plati pro kolo s osou ø 11 lnm.
. flosaqlrla c rroMerxort * ornoc.sTcfi K Konecy c c'jl,ro

Ø 17'mu'

51. FRONT WHEEf, 51. VORDERRAD

Item Part No. Pcs Spare part Note Pos. Benen- Stiick Bezeichnung Anmerkung
nung

651-001 Front wheel assembly
651-201 651-001 Vollståndiges Vorderrad

3 651-203 1 Front wheel 651-201
3- 651-003 l- Front wheel 3 651-203 1 Vorderrad
4 651-204 2 Dust cap 3- 651-003 1 Vorderrad

651-004 2 Dust cap 4 651-204 2 Staubkappe
5 651-205 1 Spindle of front wheel 4* 651-004 2 Staubkappe
5- 651-005 1 Spindle of front wheel 5 651-205 1 Vorderradachse
6 651-200 1 Nut 5- 651-005 1 Vorderradachse

651-006 lNut - 6651-206 l Mutter
8 651-008 1 Tyre size 2.72-23 6. 651-006 1 Mutter
9 651-009 1 Tyre tube size 2.75-23 I 651-008 1 Reifen 2,75-23

10 651-010 1 Protecting band I 651-009 1 Luftschlauch 2,75-23
10 651-010 1 Band

Items marked * valid for wheel with spindle iia.
.t1mm- Die Posten mit der Bezeichnung " gelten fiir Råder mit

Naben Ø 11 mm.

l0l



PNEDNi KOLO

FRONT WHEET.

IIEPE.[HE KOJIECO
VORDERRAD

+yJGr+vlJ-/ n)ffiY1(o tfJ I
(o



Pol. Oznateniks Pojmenovåni Poznånrka

651-203 Piedni kolo
651-003

1 651-020 1 Råfek 1,60X23
2 651"-02L 40 Paprsek pfedniho kola M3X260
3 657-022 40 Matice M3

5 651-225 1 Hlava
51 651"-025 1 Hlava
6 651-026 2 Taliiek
7 657-227 ! RozpErnd pouzdro
7* 657-027 1 RozpErne pouzdro
I 517-234 2 Kulidkov6 loZisko 6201-

511-034 2 l(ulidkov6 loZisko 6202

PodloZky s oznadenim * plati pro kolo s osou

Ø 11 mm.

Item Part No. Pcs Sprae part Note

651-203 Front wheel
651-003

1 651-020 1 Wheel rim size 1.60 X 23

2 657-021 40 Front wheel spoke M3X260 mm

3 65L-022 40 Spoke nipple M3

5 657-225 1 Hub
5- 651-025 1 Hub
6 651{26 2 Plate
7 651-227 L Spacing bush

651-027 1 Spacing bush
9 511-234 2 BalL bearing 6201

9* 511-034 2 BaU bearing 6202

Items marked * valid for wheel with spindle dia.

11 mm.

EJ

1

1

2

1

1

2
c

nouetxoft * otltocsrc.s K xonecy c oer,K)

IIoa. O6oena- IIIryr
qeH[e

Harauenom:.rre flpuueuaHue

Ilepe4nee ro.reco

O6os 1,60X23
Cmrqa uepeanero xoreca

M 3X260
fafixa M 3

Bryaxa
Bryaxa
Kprrruxa (rapelra)
Pacuopaaa rtyaxa
Pacnoprax rry;rxa
Illapurono,uuurnrux 6201

lllapr.rrouoguru mtux 6202

651-203
65t-003

1 651-020
2 651-021

3 651-022
5 651-225
5* 65t-025
6 651-026
7 65t-227
7* 65L-027
9 5ll-234
9* 511-034

floszqnr c

Ø 17 ww.

1

40

Pos. Benen- Stuck Bezeichnung Anfuerkung

nunS

651-203 Vorderrad
651-003

1 651-020 1 Felge 1,60X23
2 651-027 40 Vorderradspeiche M3X260

3 65L-O22 40 Mutter M3

5 651-225 1 Nabe

5- 651-025 1 Nabe
6 651-026 2 Scheibe
7 65L-227 1 Distanzbuchse
7* 657-027 1 Distanzbuchse
g 57L-234 2 Kugellager 6201

9- 511-034 2 Kugellaget 6202

Die Posten mit der Bezeichnung * gelten fiir Råder

mit Naben Ø 71 mm.

103



52.

12.

ZADNi KOtO I]PLNE
REAR WHEEL COMPLETE

52,3AÅHEE KONECO

52. IJINTERRAD KOMPL.

o
/\,d ;,JåcrJ-

e;;#*
I

I
I

{}
/

{J.)

N1

,,:§'itj

;*i,l
r1- I

104



52. ZADNI KOLO 52. 3AÅHEE KOJIECO

flos. O6oeHa- IIIIY«
qeHue

652-201
)
3 652-203 1

4 652-004 1

5 652-005 1

6 652-006 1

7 652-007 1

8

9 652-009 2

10 652-010 4

11

72 612-012 1

13 652-013 1

t4 652-014 1

IIaHMenosa:rue flPnueuanue

3aÅgee xoneco KoM[JrexrHoe

3a.u.xee xoleco
Ocr saÅuero xoreca

fafixa
.{uctanguonuax fiaitia :reaas'

Åucranqrlonnax ruafi6a nPanaø

Harxrunarculee YcrPoftcrno qenu

lafira M 8

Iloxpnurxa pa3MePoM 3,5 - 19

Kauepa pa3MePoM 3,5 - 19

JIerra

Pol. Oznadeni ks

652-20L
,
3 652-203 1

4 652-004 1

5 652-005 1

6 652-006 1

7 652-007 1

I
I 652-009 2

10 652-010 4

11

L2 652-072 1

13 652-013 1

1.4 652-014 1

Pojmenovåni

Zadni kolo t1pln6

Zadni kolo
Osa zadniho kola
Matice
Distandni podloZka
Distandni podlozka

Naplnåk letEzu
Matice MB

P1å5t 3,5-19
Du§e 3,5-19
Påsek

Poznåm[:a

Ievå
prave

52. REAR WHEEL

Item Part No. Pcs

652-201

2

3 652-203. 1

4 652-004 1

5 652-005 ,1
6 652-006 1

7 652-007 1

8

s 652-009 2

10 652-010 4

1l-

t2 652-0!2 1

13 652-013 1

t4 652-Ot4 1

Spare part Note

Rear wheel comPlete

Rear wheel
AxIe of rear wheel
Nut
Spacing washer l. h. side

Spacing washer r. h. side

Chain adjuster
Nut M8

Tyre cover 3,5-19
Tyre tube 3,5-19
Tyre tube Protectung band

52. HINTERRAD

Pos. Benen- Stiick Bezeichnung
nunS

652-20l KomPI. Hinterrad
2

3 652-203 1

4 652-004 1

5 652-005 1

6 652-006 1

7 852-007 1

I
I 652-009 2

10 652-010 4

1l
t2 652-012 1

13 652-013 1

14 652-014 1

Anmerkttng

links
rechts

Hinterrad
Hinterradachse
Mutter
Distanz-Unterlagscheibe
Distanz-Unterlagscheibe

Kettenspanner
Mutter MB

Reifen 3,5-19
Luftschlauch 3,5-19
Band

105



ZADN[ KOtO
REAR WHEEL

3.{ÅUEE KOJIECO
TIINTERRAD

'-l

!-11

a)?

i
I
I

.l
1

'i{rt
I
|,
I
I
1

I

I

å_3

i06



Pol. Oznadeni ks Pojmenovani Poznåmka

652-203* Zadni kolo
1 652-227 1 Råfek 1,858X19
2 652-222 36 Paprsek zadniho kola M4X219
3 251-224 36 Matice PaPrsku M4

4

5 652-225 1 Hlava
6 652-226 1 RozpErne Pouzdro
7 652-227 2 Kulidkov6 loZisko 6303

I 652-228 2 Prachovka
I 652-229 2 TEsnåni

10

11 652-031 5 Svotnik ietEzov6ho kola
12 652-032 5 Matice
13

14 652-034 1 Plevodnik 258

[15] 652-035 (1J Pievodnik 260

t16l 652-036 (1) Plevodnik 259

* Vymåniteln€ s 652-003

ltem Part No. Pcs Spare Part Note

652-203* Rear wheel
1 652-221 1 Rim 1,858X19

2 652-222 36 Spoke ot rear wheel M4X219

3 25L-224 36 Nipple for rear wheel spokes M4

4

5 625-2% 1 Head
6 652-228 1 Spacing bush
7 652-227 2 BalI bearing 6204

I 652-228 2 Dust cap
I 652-229 2 Sealing ring

10

11 652-031 5 Bolt of chainwheel
12 652-032 5 Nut
13

t4 652-034 1 Chainwheel with 58 teeth

t15l 652-035 [1) Chainwheel with 60 teeth

t16l 652-036 (1J Chainwheel with 59 teeth

* Interchangeable with 652-003

flos. O6oaxa- lllryx
qeElIe

652-203*
1 652-221 1

2 652-222 36

3 251-224 36

4
5 652-225 1

6 652-226 1

7 652-227 2

I 652-228 2

9 652-229 2

JO

11 652-031 5

12 652-032 5

l3
14 652-034 1

(15) 652-Os5 (1)

(16) 652-036 (1)'

Haur'renora-re flPulrevanre

3a,u,rree xo.neco

O6o.q

Cuuqa saÅEero KoJIeca

M 4X219
Iaåxa cnnqrr M 4

fo:rosxa
Pacnopnaø lry.lrxa
Illapuronosmnnrrux 6303

Ilu;raneupoaurlaeMoe y[Jlorr{eH[e

Yu.rortrenxe

Crxxrroli 6ont qemroro xoaeca

Iafixa

Illecrepnr 3 58

Illecrepnr 3 60

Illecrepxx 3 59

' 3aneEsel'rue c 652-003

Pos. Benen- Stiick Bezeichnung Anmerkung

nung

652-203* Hinterrad
L 652-22L 1 Felge

2 652-222 96 Speiche des Hinterrades M4X219

3 251^-224 36 SPeichenmutter M4

4

5 652-225 1 KoPf

B 652-226 1 Abstaodbiichse
7 BSi-227 2 Kugellager 6303

I 852-228 2 StaubkapPe

I 653-225 2 Dichtung
10

11 652-031 5 Kettenrad-Bolzen
LZ 652-032 5 Mutter
L3
74 652-034 1 Kettenrad 258

t15) 652-035 (1) Kettenrad 260

[16] 652-036 (11 Kettenrad 259

* Austauschbar mit 652'003

107



61, VOLNE DILY
61. FREE COMPONENT PARTS

61. CBOEOÅHbIE qACTø
61. LOSE TEILE

e !Mrr-.{}

rl
(os

:j'1 O E6

JJJ

=-,&

€r,

I

,,C*



61. VOT,NE DiT.Y r"1. cBoEoÅHbIE 3AnACHbIE TIACT14

Pol. Oznadeniks Pojmenovåni Poznåmka lIos. O6osua- lllryx Ilarauenorøarae flpnue,ratrue
IIEHI,IC

1 661-001 1 Primårni ietEz 1"12,,X51L6,, 1 661-001 1 Ileprø.rHar rrerrb

65 dlånkri Ll2"X5ll6,' - 65 sseEres

2 661-002 1 Spojka ietlz:u U2"x5/16" 2 667-002 1 My![ra \env 712"X5116"

33
4 661-004 1 Sekundårni fetEz 5l8"X].l4" 4 661-004 Bropr'runa.r qenr

91 dlånkfi 518" x714" - 91 seeHo

5 661-005 1 Spojka fet'zu 5l8"Xtl4" 5 661-005 1 Mvipra \enu 518"X114"

6 661-006 1 VloZka 6 661-006 1 Bxaaanul

7 66t-OO7 1 Vifukovå trubka 7 661-007 1 Bux;ronsaz. rpy6«a

8 661-008 1 DrZåk pfedni 8 661-008 1 .{epxarens nepeg,mt

9 661-009 1 DrZåk zadni 9 661-009 I .{epxare:r; aauruit
10 661-010 1 Ob jimka I0 661-010 1 O6oråua

11 661-011 1 Sroub M8X35 11 661-011 1 Borr M 8X35
tZ Z1Z-O1Z 1 Sroub MBXZS 12 232-012 1 Eo;rr M 8X20
13 Zl3-OZt 2 Matice M8 13 213-021 2 lafixa M 8
14 213-O2O 2 Pltovå podloZka Ø I 14 213'020 2 fipyxønnas ruair6a Ø I

61, FREE COMPONENT PARTS

Item Part No. Pcs Spare part

Ii1, LOSE TEILE

Note Pos. Benen- Stiick Bezeichnung Anmerkung
nung

1 661-00L 1- Primary transmission chain
U2"x5176", 65 links 1 661-001 1 Primårkette 712"X51L6"

2 661-002 1 Chain connecting link tl2"X1l16" 65 Glieder
3 2 661-002 1 Kettenkupplung \12" X51L6"
4 661-004 1 Secondary transmission chain 3

518"XU4", 91 links 4 661-004 1 Sekundårkette 5l8"Xtl4"
5 661-005 1 Chain connecting link 5l8"XLl4" 91 Glieder
6 661-006 1 Insercion piece 5 661-005 r Xetfgptt;y plung 518" X714"
7 661-007 1 Exhaust pipe 6 661-006 1 Einlå§åY'

B 661-008 1 Front holder 7 667-007 1 Auspuffrohr
S 661-009 L Rear holder I 661-008 1 Vord,erer Halter

10 661-010 1 Clamp I 661-009 1 Hinterer Halter
11 661-011 1 Screw M8 X 35 10 661-010 1 Hiilse
12 232-012 1 Screw MS X 20 L1 661"-011 1 Schraube M8 X 35

13 21,3-021 2 Nut MB 12 232-0tZ 1 Schraube M8X20
L4 2t3-020 2 Spring washer dia. 8 13 213-021 2 Mutter MB

TEPS MH 5351 14 213-020 2 Federring Ø 8

,l

,.#

109


